PARTS BOOK

QF

Electronic industrial eyelet buttonhole
sewing machine

Q o
“text



Table of Contents /| H#%

No. Section (English / A X) Page
1 A. Machine body / #E& R4y 2
2  B. Needle bar and thread take-up mechanism / $H12 PRI EEE 6
3  C. Upper shaft mechanism / L Eh#&E 8
4  D. Zigzag mechanism / $#HZ & 10
5 E. Needle bar rocking mechanism / $t12#&Eh2EE 12
6  F1. Work clamp mechanism / BHIZ=E (1) 14
7 F2. Work clamp mechanism / EERI3 & (2) 18
8  F3. Work clamp mechanism / BHIZ£E& (3) 20
9  G.Feed mechanism / &t E 22
10  H. Cutter mechanism / Y] 71 & & 26
11 J. Lower shaft mechanism / TEiZE&E 28
12 K. Looper mechanism / a§teE&E 30
13 L. Double chain stitch looper mechanism / 858 ¢t E 32
14 M. Spreader mechanism / 9 #b &t i&E 36
15 N. Lubrication / {#£;H/#E /&% E 38
16 P1. Threading mechanism / ZR#G2EE (1) 42
17  P2. Threading mechanism / ZE{REE (2) 46
18 P3. Threading mechanism / Z#F 2 & (3) 48
19 Q1. Thread trimmer mechanism / Y)#&%&& (1) 50
20 Q2. Thread trimmer mechanism / Y12 & (2) 52
21 R. Upper thread trimmer mechanism / E#g 31414 & o4
22 S1. Control box mechanism / #5585 & 56
23  S2. Control box mechanism (Power supply motor PCB) / ##l55%& (E 58
TREEER)
24 U1. Air pressure mechanism / ZEREEE (1) 60
25 U2. Air pressure mechanism / ZEEREE (2) 62
26 V. Power supply equipment mechanism / E& i MEE 64
27 W. Operation panel mechanism / {2/ 5 & 66
28 X. Motor mechanism / E:ZE2E 68
29 Y. Foot switch pedal mechanism / ik A RE S E 70
30 AA1-AAG. Attachment set / ffiti B E 72
31  AB. Upper thread breakage detector / E #R 4R 45 H & & 94
32 AC. Air pressure detector / g HEE 94
33 AD. Upper thread nipper device set / EI#RH R E 95
34 AE. Cut length changeover device / Y1 71 R EiE#fiEE 99
35 AF. Fly indexer / i} 5| B E 103
36 Z. Accessories / [t 107
37 Sp. Different parts list/ FEIREZFH—B R 111



A . ¥L{KEB 4> / Machine body

6—a._

\

™
N




A. Bk &R 4> / Machine body

SRS | EHGEFS |HE FEHE B NAME OF PARTS RM
1 SA5746001 EXi MAIN PLATE
2 SA5747001 1 EEHBEE MAIN PLATE PACKING
3 062501216 4|82 4T M5X12 SCREW PAN M5X%12
4 SA5749001 1|14 REAR COVER
5 SA5750001 1|tR e K REAR COVER PACKING
6 062501216 5[4 £T M5X12 SCREW PAN M5X12
7 SA5751001 1EHEE BELT COVER
8 0A4401606 4|92 12 (F B &) MAX16DA SCREW PAN (S/P WASHER) M4X16
9 SA5752201 11EWRE BED BASE
10 SA5753001 3| R B BED BASE CUSHION
11 SA7556001 3|4k 4X6.5 SPACER 4X6.5
12 060401216 3|4 ET M4X12 SCREW BIND M4X12
13 047501242 1|38 2 55 AW5 PIN SPRING ROLL AW5
14 158827009 A|REERF B A BED BASE CUSHION, A
15 S21728001 4|82 42 M6X80 BOLT M6X80
16 159458009 4| RUBBER SHEET
17 115947101 4|82 6.35 WASHER PLAIN 6.35
18 025060336 4|E#ME L6 WASHER PLAIN L 6
19 021060106 4|92 5 M6 NUT 1 M6
20 SA5754001 AEZES GS SPRING
21 SA5763001 1|1GSZ#ER GS SUPPORT PLATE
22 S55477001 2|42 ¥ () M6X16 BOLT SOCKET (S/P WASHER)M6X16
23 S$35218101 1|GSH F SUPPORT PIN, F :GS
24 048080142 2|4 A4 C8 RETAINING RING EXTERNAL C8
25 SA5764001 1|GS Z#EH GS SUPPORT SHAFT
26 048080142 2|4 A4 C8 RETAINING RING EXTERNAL C8
27 154465001 1EimEZEAEY DUST OILER SUPPORT ASSY
28 114486002 1|03 OILER
29 062500816 2|42 4T M5X8 SCREW PAN M5X8
30 SA5765101 1|8 55 4T 5 HINGE LEVER SHAFT
31 014060836 1|E E 42 4T M6X8 SET SCREW SOCKET (CP) M6X8
32 SA5766001 1|85k 22 HINGE SUPPORT SHAFT
33 014060836 1|E E 24T M6X8 SET SCREW SOCKET (CP) M6X8
34 SA5791101 1|3k E HIEFIH HEAD SUPPORT LEVER
35 SA5792001 1388 A SPRING TWIST A
36 SA5802001 2|54E B HINGE B
37 014060836 2| B E 42T M6X8 SET SCREW SOCKET (CP) M6X8
38 SA7044001 2| E B stk BED HINGE SHAFT
39 014060836 2| B E 42 4T M6X8 SET SCREW SOCKET (CP) M6X8
40 SA5803001 11618 mE NEEDLE GUIDE COVER
41 062400816 4|82 4T M4X8 SCREW PAN M4X8
42 SA5804001 1|3pf552 FINGER GUARD
43 SA9528001 2| BT AEET M4 SHOULDER SCREW M4
44 021400206 2| A e M4 NUT 2 M4
45 107017001 2| WAVE WASHER
46 028040246 2| E R 2-4 WASHER SPRING 2-4
47 SA5805001 1|EHE BED COVER
48 004401003 2|82 $T M4X10 SCREW, FLAT M4X10
49 S58636001 1|42 +2 (75 B2 ) MBX30 BOLT SOCKET (S/P WASHER)M8X30
50 104833001 15 EE43 RUBBER CAP, 4.3
51 104833001 2|14 K E 43 RUBBER CAP, 4.3
52 S32263001 118 K% 85 RUBBER CAP, 8.5
53 S32263001 2|11 EE8S5 RUBBER CAP, 8.5
54 S32263001 11 EE8S5 RUBBER CAP, 8.5
55 104821001 2|4 K% 105 RUBBER CAP, 10.5
56 150756000 2| EE 185 RUBBER CAP, 18.5
57 150756000 1|14 % 18.5 RUBBER CAP, 18.5
58 150756000 1|15 EE 185 RUBBER CAP, 18.5
59 150756000 1|14 2 18.5 RUBBER CAP, 18.5
60 158882001 4|1 EE 2 RUBBER CAP, 22
61 SA5810001 1|# K% 23.5 RUBBER CAP 23.5
62 SA5811001 1|15 XK 385 RUBBER CAP 38.5




A . FL{KEB 4 / Machine body

6—@_

7\




A. HL{KER 4> / Machine body

SRS | THHGEEFS |HE T 2R NAME OF PARTS RM

63 SA5819001 1BEE RUBBER CAP

64 SA5820001 1|1&% CORD BUSH

65 SA5821001 11&= Z-WINDOW COVER

66 SA9528001 1|5 R 42$T M4 SHOULDER SCREW M4

67 107017001 1|3 EFRE WAVE WASHER
<AFBESD> <Except for Japan>

68 SA0793001 1B EFEHRE(h / &) LABEL, CAUTION CHN/ENG
<AFHF> <For Japan only>

69 SA0792001 1B IEEERE(H / %) LABEL, CAUTION JPN/ENG

70 S$36924001 6[&E HHRic INJURY MARK

71 S37060001 4[3EHFRIC LABEL, GROUNDING




B . §H1TFABLZ& AT 22 & / Needle bar and thread take-up mechanism

A
"I

s

TN —~

)

<BRA%1097 >
< Refer to P.109 >




B. $T#FFNPk k4T 45 & / Needle bar and thread take-up mechanism

SRS | FHRGEFS |HE SRR NAME OF PARTS RM
1 SA5936001 1| MR E S A4 CRANK ROD UNIT
2 SA5570001 2| %% 60822 BALL BEARING 60822
3 SAB652001 1|6+ B4 NEEDLE BAR CRANK
4 145465001 119247 SM3.57-40X6L SCREW, SM3.57-40X6 L
5 SAB653001 1|78k 8X10D SLIDE BLOCK 8X10D
6 SAB6654101 1EREED SLIDE BLOCK GUIDE D
7 018401036 5|42 42 M4X10 BOLT SOCKET M4X10
8 SAB6655001 1EREEF SLIDE BLOCK GUIDE F
9 018401036 48248 M4X10 BOLT SOCKET M4X10
10 S35332001 2|$tiFia s NEEDLE BAR CLAMP
11 S$59242101 2|ElEigsT NEEDLE BAR BRACKET SCREW
12 SAB6656001 2|# & 8X21X1.5 WASHER 8X21X1.5
13 SAB657001 1|$HTFHES L NEEDLE BAR ASSY L
15 SAB659001 11$HF&0O S NEEDLE BAR YARN FEEDER S
16 SA9385001 1145 m NEEDLE GUIDE
17 SA9386001 1|E&HR NEEDLE THREAD HOLDER PLATE
18 SA9387001 1| B BE$T SM3.18 SHOULDER SCREW SM3.18
19 SA9388001 1| AR % TENSION SPRING
20 140553102 1|E E 42T SM3.18 SET SCREW, SM3.18
22 SA5830001 1EHFHEAHE U NEEDLE BAR BUSH U ASSY
26 SA5833001 1|$HTMETIEREEC NEEDLE BAR BUSH HOLDER BASE C
27 018402036 3|42 48 M4X20 BOLT SOCKET M4X20
28 SA5834001 1|$HE K EEHF ZIGZAG HORIZON LINK
29 SA5835101 1|6t#FZ 2B NEEDLE BAR BLOCK BRACKET ASSY
31 S$59242101 1| B E 24T NEEDLE BAR BRACKET SCREW
32 S35113001 16 E NEEDLE BAR BLOCK COLLAR
34 SA5837101 1|$HF R B EEA M NEEDLE BAR GEAR BASE ASSY
35 SA7609001 11 FiiE= PULLEY FLANGE
36 S06696004 4|424T M3X6 SCREW, FLAT M3X6
37 SA5907001 214HIFEmEE NEEDLE BAR GUIDE COLLAR
38 014400532 2|42 4T MAX5 SET SCREW SOCKET (CP) M4X5
39 S$35137001 2|$t1F &= NEEDLE BAR GUIDE
40 S$35136001 20 NEEDLE BAR GUIDE SPRING
41 SA5908001 2|t S mEER NEEDLE BAR GUIDE SUPPORT PLATE
42 062300616 2|42 4T M3X6 SCREW PAN M3X6
43 SA5919001 2| %% 6805ZZNR BALL BEARING 6805ZZNR
44 SA5920001 1|$HF R IE NEEDLE BAR GEAR NUT
45 S$59242101 1|EE 84T NEEDLE BAR BRACKET SCREW
46 SA5923001 1iERIEEE GEAR NUT COVER
47 SA7531001 1|3k BEY THREAD TAKE-UP LEVER UNIT
50 SA5843001 1)3d%k 2x2 WICK 2X2
51 SA5849001 1)imE OIL TUBE
52 228475000 1| E £ 32 1.9X80 FASTENING BAND 1.9X80
53 $25328001 1|5h%E FELT
54 SA5850001 15545 ROLLER
55 SA5865001 1R % ROLLER SHAFT
56 012500536 1|42 £T M5X5 SET SCREW SOCKET (FT) M5X5
57 SA5842001 1145 mMm THREAD GUIDE
58 SA5880001 1| PR 4T 12 i THREAD TAKE-UP L SUPPORT SHAFT
59 014060636 1|E E 24T M6X6 SET SCREW SOCKET (CP) M6X6
60 SA5889001 1|$H#F4P 52 NEEDLE BAR GUARD
61 018400636 2|42 4% M4X6 BOLT SOCKET M4X6




C . k%% & / Upper shaft mechanism




C. %% & / Upper shaft mechanism

SRS | FHRGEFS |HE SRR NAME OF PARTS RM
1 SA5890001 1| k5 UPPER SHAFT
2 SA5893001 1| L5 f 4R UPPER SHAFT CRANK
3 SA5571001 1|47 6004ZZNR BALL BEARING 6004ZZNR
4 $23651001 4| E E 42 4T M6X6 SET SCREW SOCKET (FT) M6X6
5 S25235001 1|424T M8 SCREW M8
6 SA5897001 1|32 [ 34X42 SPACER 34X42
7 SAB661001 1| EEgE BALANCE COLLAR
8 SA5572001 1|57 600422 BALL BEARING 6004ZZ
9 S$23651001 2| E E B2 $T M6X6 SET SCREW SOCKET (FT) M6X6
10 SAB662001 1|5 A Y HYPOID GEAR ASSY
11 $23651001 4|[E EBE$T M6X6 SET SCREW SOCKET (FT) M6X6
12 SA5573001 1|57 6204ZZNR BALL BEARING 6204ZZNR
13 SA5564001 1R EE BEARING COLLAR
14 S23651001 2| B E 42 £T M6X6 SET SCREW SOCKET (FT) M6X6
15 SAB667001 1|40 630422 BALL BEARING 6304ZZ
16 SA5564001 1|HAREE BEARING COLLAR
17 $23651001 2|[E EBE T M6X6 SET SCREW SOCKET (FT) M6X6
18 SA5548001 1\EHHAEYS TIMING PULLEY UNIT
19 $23651001 2|[E EBE$T M6X6 SET SCREW SOCKET (FT) M6X6
20 048520242 1|FL A4 c52 RETAINING RING INTERNAL C52
21 SAB668001 1|4H ORTHOGONAL SHAFT
22 SA6669001 1|%h 7% 6202DDUNR BALL BEARING 6202DDUNR
23 SAB671001 1| B AT % CAM ROLLER TAKE-UP
24 $23651001 2| B E 42 £T M6X6 SET SCREW SOCKET (FT) M6X6
25 SAB673001 1|$HE N i ZIGZAG CAM
26 $23651001 2| B E 42 £T M6X6 SET SCREW SOCKET (FT) M6X6
27 SA6674001 1|87 6002ZZNR BALL BEARING 6002ZZNR
28 048150142 1|5 FH$4ME C15 RETAINING RING EXTERNAL C15
29 SA4629001 1| L3 RE PULLEY BASE
30 $23651001 2| B E 42 £T M6X6 SET SCREW SOCKET (FT) M6X6
31 SAB676001 1|1Fi PULLEY
32 062401016 3|42 4T M4X10 SCREW PAN M4Xx10
33 SA5158101 3| L4 WASHER PLAIN L 4




D . $H#2% 8 / Zigzag mechanism

\17
S

10



D. $H#24% B / Zigzag mechanism

SRS | FHHEGEFS |HE SRR NAME OF PARTS RM
1 SAB677001 11$HEE S H ZIGZAG UNIT
2 SAB678001 1¢HEXHH ZIGZAG FORK ASSY
7 SAB682001 1|$HEEFFEYE ZIGZAG CONNECTING ROD ASSY
8 SA6684001 1|5 S92 $T M6 SHOULDER SCREW M6
9 SAB685001 1|0k iEHe ZIGZAG CRANK SCREW
10 021060106 2|92 M6 NUT 1 M6
11 SAB686001 1|$HEH1H ZIGZAG CRANK
12 155559001 1| E#E WASHER PLAIN
13 S$35251101 1|42 M6 NUT M6
14 SAB687001 1|6HE X & ZIGZAG FORK SUPPORT SHAFT
15 012061036 1|42 T M6X10 SET SCREW SOCKET (FT) M6X10
16 SAB688001 1|t IAR R A 4 N-POSITION CONTROL PLATE ASSY
17 S35252001 1|$HE R Z-ECCENTRIC PIN
18 SAB6691001 1|$HEIRZN#F ZIGZAG DRIVING LEVER
19 018061636 18248 M6X16 BOLT SOCKET M6X16
20 SAB6692001 1|8 SPACER
21 SAB693001 1|$HE 5h & ZIGZAG COAXIAL ROCK SHAFT
22 012500536 2|42 4T M5X5 SET SCREW SOCKET (FT) M5X5
23 156482000 118 EE4 CAP, 4
24 SAB6694001 1|$HEE ZIGZAG LEVER
25 $35332001 164745 NEEDLE BAR CLAMP
26 018301236 1|92 48 M3X12 BOLT SOCKET M3X12

11




E . $t1T1#251% & / Needle bar rocking mechanism

10




E. $t#F1%£3h % & / Needle bar rocking mechanism

SRE | SHARS | HE EET AT NAME OF PARTS RM
1 SAB542001 1Bk Bk B R PULSE MOTOR ASSY R
2 J03663001 1| BiBHRE 13X20 LABEL, HIGH TEMP. 13X20
3 S55487001 4|42+ (R ) 5X16 BOLT SOCKET (S/P WASHER) M5X16
4 SAB695001 1 XmREAHEM THETA M PULLEY ASSY
5 012060636 2|42 £T M6X6 SET SCREW SOCKET (FT) M6X6
7 S35284101 113k h%e TENSION PULLEY
8 SA5574001 1|4h7%& 600022 BALL BEARING 6000ZZ
9 048260242 2(FLA#E C26 RETAINING RING INTERNAL C26
10 SA5552001 1| R EH T PULLEY HOLDER ASSY
11 048100142 1|4k 14 C10 RETAINING RING EXTERNAL C10
12 S55481001 2|92 44 (5 B ) M4X12 BOLT SOCKET (S/P WASHER)M4X12
13 SAB699001 1| ¢t A H DRIVING LOOPER SHAFT ASSY
14 SA6702001 1|54 7% 620122 BALL BEARING 620122
15 048320242 1|FL 4R c32 RETAINING RING INTERNAL C32
16 SAB6703001 112HE SET SCREW COLLAR
17 012060636 2|424T M6X6 SET SCREW SOCKET (FT) M6X6
18 SAB6704001 1| BEEL MOTOR STOPPER
19 018061236 2|22 M6X12 BOLT SOCKET M6X12
20 SAB6705001 1|4k 6001ZZNR BALL BEARING 6001ZZNR
21 SAB6707001 1| B 5hsk HEHEH U V-PULLEY T-PULLEY U ASSY
22 018401636 1|92 48 M4X16 BOLT SOCKET M4X16
24 SAB6711001 15k h% U TENSION PULLEY U
25 SA5574001 1|%h7%& 600022 BALL BEARING 600022
26 048260242 2|FLFA4RE Cc26 RETAINING RING INTERNAL C26
27 SA5552001 1|2 REH T PULLEY HOLDER ASSY
28 048100142 1|4k A4 C10 RETAINING RING EXTERNAL C10
29 S$55481001 2|92 ¥ (5 HL ) M4X12 BOLT SOCKET (S/P WASHER)M4X12
30 SA6712001 1| TR % 580-5GT T BELT 580-5GT
31 SAB6713001 1| TR 810-5GT T BELT 810-5GT
32 SAB714001 1|18 K% 325 RUBBER CAP 32.5

13




F1.[EM#I4R3EE / Work clamp mechanism

67

4 —77D 115
66 i/& 68 76@ )\l\
?%/I 82 J tflj I/& é// ¢ .ﬁ)\\fﬁf@
L @ Y s @y
@, 104 1 113
83 N A B 71
—24 70 105 4T K I .
O NN L e ey
e %2 | 107 N e
49 35 (&—31 ___9 -jwﬁ N
J 8 0 0 o112
N <-02> 103 106
1R LT el so
- | 5 L N g 8
185 b A e | 30 — 7 g8
29 _J
e 4 QL » §O BT e 308
<-01> 29 28




F1. [ERItR %€ & / Work clamp mechanism

SRS | BmitFs |k BT AR NAME OF PARTS RM

<AF-00. -01F1-02> <For -00, -01 and -02>

1 SA5690001 112548 FEED BAR

2 SA5677001 1FTFEFEEF L OPENING CONNECTING ROD ASSY L

3 SA7176001 1|3 SR8 FULCRUM LEVER PLATE

4 102630001 1|58 Lt NEEDLE BAR GUIDE SLIDE BLOCK

5 SA5557001 1|2 #F ROCKER LEVER

6 SA5579001 1FTFFIR AT HEY L OPENING DRIVING LEVER ASSY L

7 109763002 11828 WASHER

8 048050342 1|34 E5 RETAINING RING E5

9 SA5678001 1FTFEFAER OPENING CONNECTING ROD ASSY R

10 SA7176001 1|32 SRR FULCRUM LEVER PLATE

11 102630001 1|$HTIE LBt NEEDLE BAR GUIDE SLIDE BLOCK

12 SA5557001 1|2 ROCKER LEVER

13 SA5578001 TFTHIEHITFAHME R OPENING DRIVING LEVER ASSY R

14 109763002 1|22E WASHER

15 048050342 1|#4 8 E5 RETAINING RING E5

16 SA7527001 6| M4 $T M5 SHOULDER SCREW M5

17 S35429101 1|35 EXTENSION SPRING

18 SA5583001 2| E R STOPPER PLATE OPENING

19 026040236 2| B M4 WASHER PLAIN M 4

20 062400816 2|42 $T M4X8 SCREW PAN M4X8

21 062301016 2|82 4T M3X10 SCREW PAN M3X10

22 S34968000 2|42 8 M3 SPEED NUT M3

23 S$35328001 2|ELI#R STOPPER PLATE

24 S$34969001 2| RELEFH B ROD PIN, B :CYLINDER

25 048030342 4|34 E3 RETAINING RING E3

26 SA5584001 2| SETIES CYLINDER SCREW

27 048050142 2|4 A4 C5 RETAINING RING EXTERNAL C5

28 S35239101 2| IE B4 CLAMP LEVER SHAFT

29 S$35240001 2|[EHI4F B CLAMP LEVER, B

30 018501236 2|42 48 M5X12 BOLT SOCKET M5X12

31 SA5582001 2| EMIIR Eh#F CLAMP DRIVING LEVER

32 062501202 2|42 4T M5X12 SCREW PAN M5X12

34 $35350000 1|= 5L 16X10 CYLINDER 16X10

35 S53488000 1|43k JOINT

36 $13955000 1 EHER AIR BOLSTER

37 SA5558001 1| SELEFF CLAMP CYLINDER ROD

38 S35457001 1L SPRING HOOK, L

40 $35350000 1|5 16X10 CYLINDER 16X10

41 S$53488000 1|3k JOINT

42 $13955000 1HE B AIR BOLSTER

43 SA5558001 1| SETEFF CLAMP CYLINDER ROD

44 S35458001 1 EHEHR SPRING HOOK, R

45 $35305001 2| RELEH CYLINDER ROD PIN

46 048030342 4|#4F E3 RETAINING RING E3

47 S$35304001 2| REL L5 HF CLAMP CYLINDER SUPPORT

48 014400532 2|42 £T M4X5 SET SCREW SOCKET (CP) M4X5

49 S35456101 238 SPRING

50 SA5675001 5(& @R A GUIDE PLATE A

51 SA5676001 115 @18 B GUIDE PLATE B

52 S06696004 | 13|47 M3x6 SCREW, FLAT M3X6

53 $35327001 2|RELEN OPENING CYLINDER STOPPER

54 017401616 2|82 48 M4X16 BOLT M4X16

55 021400202 2|7 g M4 NUT 2 M4

56 062400816 4|82 4T M4X8 SCREW PAN M4X8

57 028040242 43 EHE 24 WASHER SPRING 2-4

58 S$12004000 4|&4HE LINEAR BUSH

59 S02460001 8|4 A C19 RETAINING RING, EXTERNAL C19

60 SA5692001 1Y 37 BE Y BEARING

61 $12004000 1|4 MmE LINEAR BUSH

62 $02460001 2|5 A EE C19 RETAINING RING, EXTERNAL C19

63 SA5691001 1Y S [ 5 Y GUIDE SHAFT

64 012500536 2|42 $T M5X5 SET SCREW SOCKET (FT) M5X5

15




F1.EMItR%E / Work clamp mechanism

67 74
v 5 8 =
Ts2 | T4y —
L

T .
L@@i 65 o) T4 ﬂm
I BRS

21 920 47 & g-36
!
—“m\\w

L1991 R 46
18 B QU 3&37 G
34

@22

16-? <-01>

101
SNg ¥
N




F1. [ERI#R %= & / Work clamp mechanism

PRE | MBS | NE T 2h 1F B R NAME OF PARTS RM
65 SA5681001 1=K E 4X2.5-24 AIR TUBE 4X2.5-24
66 SA5682001 1|ZBZSRE 4X2.5-23 AIR TUBE 4X2.5-23
67 SA5683001 1=K E 4X2.5-15 AIR TUBE 4X2.5-15
68 SA5684001 1|ZZSE 4X2.5-16 AIR TUBE 4X2.5-16
69 SA7973001 1T RE 4X2.5-21 AIR TUBE 4X2.5-21
70 SA7974001 1=K E 4X2.5-22 AIR TUBE 4X2.5-22
71 SA7975001 1=K E 4X2.5-18 AIR TUBE 4X2.5-18
72 S$12104000 1NEEEEL Y4 UNION Y4
73 S04557000 5|43k PLTIM BAND, PLT1M
74 SA5688101 1|98 EEk L SPIRAL L
75 SA5435001 1|4& b 2% 550 GROUND WIRE 550
76 052400606 14247 (2 E3S) M4X6 SCREW, PAN (S/P WASHER) M4X6
77 SA6727001 2|tk PLATE PRESSER
78 535324201 2|5 I 4R ET M4 SHOULDER SCREW M4
79 S36345000 2|m@ WASHER, BENDING
<A F -00 1 -01> <For -00 and -01>
81 SA7043001 1|SEIEH T16X15 CYLINDER ASSY T 16X15
82 SA1828001 2| &k KQ2T04-M5 JOINT, KQ2T04-M5
83 S34970001 1| SEIHF CYLINDER ROD OPENING
85 SA7050001 1| SELAH L 16X15 CYLINDER ASSY L 16X15
86 $11426000 2| BB M5 ELBOW UNION 4M5
87 S34970001 1| SELF CYLINDER ROD OPENING
<HAF -01 1 -02> <For -01 and -02>
89 SA5679001 1| S EI4E & B 16X30 CYLINDER ASSY B 16X30
90 S12150000 2| &4k M-5HL-4 TUBE ELBOW, M-5HL-4
91 SAB6527001 1| BRI S A LOWER OFF SENSOR ASSY
92 S34914101 1| S5 2e T-TRIM. CYLINDER SUPPORT PLATE
93 S$34913001 1 SELFHM THREAD TRIMMER CYLINDER CLAW
94 018400836 2|82 M4X8 BOLT SOCKET M4X8
95 SA5680001 1|ZZSRE 4X2.5-19 AIR TUBE 4X2.5-19
96 SA5561001 1=K E 4X2.5-20 AIR TUBE 4X2.5-20
<AF 01> <For -01>
97 SA7053001 1|thE G-THREAD TAKE-UP GUIDE COLLAR
98 SA7054001 1|54 G-THREAD TAKE-UP GUIDE SHAFT
99 048050142 1|4h 4R C5 RETAINING RING EXTERNAL C5
100 014400532 1|82 4T M4X5 SET SCREW SOCKET (CP) M4X5
101 SA7555001 1|1 FEED BAR PLATE SPRING
102 062400816 2|#24T M4x8 SCREW PAN M4X8
<AF-02> <For -02>
81 SA7043001 2| S EI4EH T 16X15 CYLINDER ASSY T 16X15
82 SA1828001 4| &£ 3k KQ2T04-M5 JOINT, KQ2T04-M5
83 S34970001 2| 5EIHF CYLINDER ROD OPENING
103 SA6719001 1| SELLEH 10X15 CYLINDER ASSY 10X15
104 $12150000 2| Bk M-5HL-4 TUBE ELBOW, M-5HL-4
105 SA6720001 1|8 BN EHFF S 48 AUX CLAMP S HOLDER
106 S35351001 1| SEIHF CYLINDER ROD
107 062400816 2|#24T M4x8 SCREW PAN M4X8
108 SA6721001 1| SELHF5Y AUX CLAMP CONNECTING ROD ASSY
109 025060236 1| 3B M6 WASHER PLAIN M 6
110 048060142 1|4h 14 Co RETAINING RING EXTERNAL C6
111 SAB6726001 1| SELEFF Y CYLINDER ROD PIN
112 048030342 2|#4E E3 RETAINING RING E3
113 SA7131001 2|mHE 4X2.5-150 AIR TUBE 4X2.5-150
114 SA7795001 2|hEHER & QUICK EXHAUST
115 SA7793001 2|& = 4 SPEED CONTROLLER
116 SA7976001 1|BSRE 4X2.5-25 AIR TUBE 4X2.5-25
117 SA7977001 1=K E 4X2.5-26 AIR TUBE 4X2.5-26
118 SA7978001 2|=KE 4x2.5-27 AIR TUBE 4X2.5-27

17




F2 . EMItR % E / Work clamp mechanism




F2. [EBItR %< & / Work clamp mechanism

SRS | emERS | NE EET AR NAME OF PARTS RM
<A F -00> <For -00>
1 SA7079101 1| E IR 548 4 R30 WORK CLAMP PLATE R30 UNIT
2 SA7080001 1|EHARAHR WORK CLAMP PLATE R ASSY
4 SA7082201 1| ERIR 2 A4 L30 WORK CLAMP PLATE L30 UNIT
5 SA7083001 1| ERRALL WORK CLAMP PLATE L ASSY
7 SA7149001 1|thses PLATE SPRING
8 $§35326101 1[92 £T M3.5 SCREW M3.5
9 SA7150101 dDERN THREAD TRIMMER A
10 SA7151101 1414 B THREAD TRIMMER B
11 $35326101 1(484T M3.5 SCREW M3.5
<BAF-01> <For 01>
12 SA7055101 1| FE B4R 2 48 2 RS30 WORK CLAMP PLATE RS30 UNIT
13 SA7056001 1| EFmHAH RS WORK CLAMP PLATE RS ASSY
15 $35330001 1| E#HRE R WORK CLAMP PLATE, R
16 SA7060101 1| E IR 228 4 LS30 WORK CLAMP PLATE LS30 UNIT
17 SA7061001 1| ERRAH LS WORK CLAMP PLATE LS ASSY
20 $35329001 1| ERMR L WORK CLAMP PLATE, L
19 S06696004 2|42 4T M3X6 SCREW, FLAT M3X6
21 $35315001 1|t OPENING SLIDE BLOCK
22 S35316001 1| fash iR SLIDE BLOCK SUPPORT PLATE
23 060020416 2|42 4T M2x4 SCREW BIND M2X4
24 SA5673001 1§18 R-42 NEEDLE PLATE R-42
25 S06696004 2|42 4T M3X6 SCREW, FLAT M3X6
26 $39932101 1|E# 3 R-30 CLOTH WORK CLAMP, R-30
27 $35236000 1|5E 3.2 WASHER, BENDING 3.2
28 $35235001 1| X554 SUPPORT PIN, CLAMP
29 021300306 1(428 M3 NUT 3 M3
30 SA5560001 1| TR Z R CLAMP SHAFT HOLDER
31 062400816 2|424T M4x8 SCREW PAN M4X8
32 SA5674001 11X 54 CLAMP FULCRUM SHAFT
33 048060142 2|4 FI$4 8 C6 RETAINING RING EXTERNAL C6
34 SA5585101 1|4 R CLAMP LEVER R
35 018501436 1|42 48 M5X12 BOLT SOCKET M5X12
36 SA5576101 1|£BER CLAMP ARM R
37 014400532 242 4T M4X5 SET SCREW SOCKET (CP) M4X5
38 SA7550001 1|fwmHEER CLOTH GUIDE R
39 $35326101 1(424T M3.5 SCREW M3.5
40 $35315001 1| f OPENING SLIDE BLOCK
41 $35316001 1|t ity SLIDE BLOCK SUPPORT PLATE
42 060020416 2|42 4T M2x4 SCREW BIND M2X4
43 SA5672001 1§18 L-42 NEEDLE PLATE L-42
44 $39931101 1| E# % L-30 CLOTH WORK CLAMP, L-30
45 $35236000 1|83 3.2 WASHER, BENDING 3.2
46 $35235001 1| X584 SUPPORT PIN, CLAMP
47 021300306 1(488 M3 NUT 3 M3
48 SA5560001 1| R 5RZ R CLAMP SHAFT HOLDER
49 062400816 2|42 £T M4X8 SCREW PAN M4X8
50 SA5674001 1% St CLAMP FULCRUM SHAFT
51 048060142 2|4 A4 C6 RETAINING RING EXTERNAL C6
52 SA5671101 1|%4F L CLAMP LEVER L
53 018501436 1|42 48 M5X12 BOLT SOCKET M5X12
54 SA5577101 1|8 L CLAMP ARM L
55 014400532 2|42 T M4X5 SET SCREW SOCKET (CP) M4X5
56 SA7551001 1| %5 L CLOTH GUIDE L
57 $35326101 1(484T M3.5 SCREW M3.5

19




F3 . EMItR 3 & / Work clamp mechanism

a3,

N




F3. ERI#R % & / Work clamp mechanism

SRS | FHHGEFS |HE SRR NAME OF PARTS RM
<@F -02: L2230> <For -02 : L2230>
1 SAB6728101 1| E B4R 2 28 R2230 WORK CLAMP PLATE R2230 UNIT
2 SA6731001 11$tH#% L2230R NEEDLE PLATE L 2230R
3 SAB6732001 1| E % 3& R-JL2230 WORK CLAMP R-JL2230
4 SA6738101 1| =R S E H 12230 WORK CLAMP PLATE L2230 UNIT
5 SAB6739001 1| ERHAH JL WORK CLAMP PLATE JL ASSY
6 SAB741001 11§48 L2230L NEEDLE PLATE L 2230L
7 SAB742001 1| E % 3 L-JL2230 WORK CLAMP L-JL2230
<HF -02: L1826> <For -02: L1826>
8 SA7187101 1| E MR 528 4 R1826 WORK CLAMP PLATE R1826 ASSY
9 SA7105001 1|%14% L1826R NEEDLE PLATE L1826R
10 SA7095001 1| E % 3& R-JL1826 WORK CLAMP R-JL1826
11 SA7186101 1| ERIR S EH L1826 WORK CLAMP PLATE L1826 ASSY
12 SAB6739001 1| ERRAH JL WORK CLAMP PLATE JL ASSY
13 SA7100001 11§48 L1826L NEEDLE PLATE L1826L
14 SA7090001 1| E % 3 L-JL1826 WORK CLAMP L-JL1826
15 SAB6729001 1|ERRAH R WORK CLAMP PLATE JR UNIT
17 S35315001 1|tk OPENING SLIDE BLOCK
18 S$35316001 1| fath iR SLIDE BLOCK SUPPORT PLATE
19 060020416 2|82 4T M2X4 SCREW BIND M2x4
20 S06696004 2|42 4T M3X6 SCREW, FLAT M3X6
21 $35236000 1|3F 3.2 WASHER, BENDING 3.2
22 S35235001 1|3 204y SUPPORT PIN, CLAMP
23 021300306 1428 M3 NUT 3 M3
24 SA5560001 1| A ZIR CLAMP SHAFT HOLDER
25 062400816 2|82 4T M4X8 SCREW PAN M4X8
26 SAB6733001 11254 CLAMP FULCRUM SHAFT J
27 048060142 2|4 A4 C6 RETAINING RING EXTERNAL C6
28 SA5585101 1|E£#F R CLAMP LEVER R
29 018501436 18248 M5X12 BOLT SOCKET M5X12
30 SAB6734101 1|LER CLAMP ARM R-J
31 014400532 2|42 4T MAX5 SET SCREW SOCKET (CP) M4X5
32 SA7550001 1| R CLOTH GUIDE R
33 S$35326101 1|42 4T M3.5 SCREW M3.5
34 SAB735001 1|4 B EFFE AUX CLAMP ARM
35 048060142 114h 14 Co RETAINING RING EXTERNAL C6
36 SA9131001 1|4 B EFFE Y AUX CLAMP ASSY
37 018401036 18248 M4X10 BOLT SOCKET M4X10
38 S05356000 11303k A BUTTON CLAMP, A
39 SAB737001 1|EEHmE SPRING
41 S$35315001 1|fath OPENING SLIDE BLOCK
42 S35316001 1| fARZIER SLIDE BLOCK SUPPORT PLATE
43 060020416 2|42 4T M2X4 SCREW BIND M2X4
44 S06696004 2|42 4T M3X6 SCREW, FLAT M3X6
45 $35236000 1|82 E 3.2 WASHER, BENDING 3.2
46 S$35235001 1|28 44 SUPPORT PIN, CLAMP
47 021300306 1|92 6 M3 NUT 3 M3
48 SA5560001 1| EHMAZH CLAMP SHAFT HOLDER
49 062400816 2|82 4T M4X8 SCREW PAN M4X8
50 SA5674001 1|Z 55 CLAMP FULCRUM SHAFT
51 048060142 2|4 B C6 RETAINING RING EXTERNAL C6
52 SA5671101 1|4 L CLAMP LEVER L
53 018501436 1|92 48 M5X12 BOLT SOCKET M5X12
54 SAB743101 1|38 L-J CLAMP ARM L-J
55 014400532 2|42 4T M4X5 SET SCREW SOCKET (CP) M4X5
56 SA7551001 1|7 #4548 L CLOTH GUIDE L
57 S35326101 1|48%T M3.5 SCREW M3.5
x> <Option parts>
58 SA9132001 14BN EFEE L AUX CLAMP L ASSY

21




G.i¥%H%EE |/ Feed mechanism




G. iXEH % B | Feed mechanism

SHBS | FHHFS |HE EHHAMNR NAME OF PARTS RM
1 SA6744001 1ZEREEL FEED BAR COVER L
2 SAB745001 11ZEREER FEED BAR COVERR
3 SA8121001 11EXREEAHBEU FEED BAR COVER U ASSY
4 004401003 2| B2 4T M4X10 SCREW, FLAT M4X10
5 SAB747001 1|XiEfmahEe S X FEED SHAFT HOLDER S
6 SAB748101 1|XEHmHEE N X FEED SHAFT HOLDER N
7 SAB749001 2|xi5 & X RACK
8 018501636 4|8242 M5X16 BOLT SOCKET M5X16
9 SAB750001 2|YiE % S @iH Y FEED GUIDE SHAFT
10 012060636 4|42%T M6X6 SET SCREW SOCKET (FT) M6X6
11 SA6751101 1XER S A X FEED GUIDE SHAFT A
12 SAB6752101 1|Xi%%H S E4 B X FEED GUIDE SHAFT B
13 012060636 2|52 $T M6X6 SET SCREW SOCKET (FT) M6X6
14 018401636 4|82 42 M4X16 BOLT SOCKET M4X16
15 025040136 4| FE S4 WASHER PLAIN S 4
16 $35183000 4| EHERHE 12 LINEAR BUSH, 12
17 SA5562001 4| E LR BALL BEARING STOPPER
18 062300416 4|42 4T M3X4 SCREW PAN M3X4
19 SA6753201 1|YiERHAH Y FEED ASSY
20 SAB754001 1|ViE% B EE Y FEED BASE
21 SA6521001 1| Bk ik B4 Y PULSE MOTOR ASSY Y
22 SAB6522001 1|O5k3EE Y MOTOR HARNESS Y
23 018401436 48242 M4X14 BOLT SOCKET M4X14
24 026040136 4| M S4 WASHER PLAIN S 4
25 SA6755001 13 zhi5% 20 DRIVING GEAR 20
26 012060636 2|#24T M6X6 SET SCREW SOCKET (FT) M6X6
27 SA6756001 1|Y4# B RE Y PULLEY SUPPORT
28 3A6001001 2|92 12 (B ) M5X20 BOLT SOCKET (S/P WASHER) M5X20
29 SAB757201 2\YRI S RAH Y TIMING PULLEY ASSY
30 012060636 4|42%T M6X6 SET SCREW SOCKET (FT) M6X6
31 048160242 2|4 A48 C16 RETAINING RING INTERNAL C16
32 SAB6760001 1\YF &4 R Y PULLEY SHAFTR
33 530138001 2| 8 BALL BEARING MICRO 8
34 018502536 14248 M5X25 BOLT SOCKET M5X25
35 048080142 2|4 A4 C8 RETAINING RING EXTERNAL C8
36 SAB6761001 1\YFREF Y PULLEY SHAFT F
37 070688850 2Rk % 68822 BALL BEARING RADIAL 68822
38 SAB762001 1|85 % 40 IDLER GEAR 40
39 012060636 2|52 $T M6X6 SET SCREW SOCKET (FT) M6X6
40 SAB6763001 1| TR & 320-5GT T BELT 320-5GT
41 SA7566001 1| K82 BELT HOLDER
42 018400836 2|82 42 M4X8 BOLT SOCKET M4X8
43 SAB765201 1 YIR 5h 4k 37 42 Y DRIVING SHAFT HOLDER
44 018501636 14248 M5X16 BOLT SOCKET M5X16
45 018061636 3[424& M6X16 BOLT SOCKET M6X16
46 SAB766001 1|Y4h Y SHAFT
47 SAB767001 1| Y4 3 22 Y SHAFT HOLDER
48 018501436 14248 M5X14 BOLT SOCKET M5X14
49 $12004000 2| & ihE LINEAR BUSH
50 SA5562001 2| EHIHR BALL BEARING STOPPER
51 062300416 2|82 4T M3X4 SCREW PAN M3Xx4
52 S55476001 2|92 12 (B ) M6X12 BOLT SOCKET (S/P WASHER)M6X12
53 SAB768001 1|X3E#} 48 & X FEED ASSY
54 SAB6517001 1Bk B3k 48 4 X PULSE MOTOR ASSY X
55 SAB6518001 1| ik X MOTOR HARNESS X
56 SA4197001 1|5E 855 FEED GEAR
57 012060636 2|52 $T M6X6 SET SCREW SOCKET (FT) M6X6
58 018401436 48242 M4X14 BOLT SOCKET M4X14
59 026040136 4| FE S4 WASHER PLAIN S 4
60 SAB769001 1|X5 5k 3 BE X MOTOR SUPPORT
61 SAB770001 2|=iER IDLER GEAR
62 012060636 4|42%T M6X6 SET SCREW SOCKET (FT) M6X6
63 SAB6771001 2|%h% 600122 BALL BEARING 60012Z

23




G.ixE#®%EE |/ Feed mechanism




G. %% 8 / Feed mechanism

SRS | SMBERS | BE B IE &R NAME OF PARTS RM
64 048280242 2|FLH#E C28 RETAINING RING INTERNAL C28
65 SA6772001 1|X= 55 i X IDLER GEAR SHAFT
66 018061636 3|12t M6X16 BOLT SOCKET M6X16
67 J03663001 2| 5B ERE 13X20 LABEL, HIGH TEMP. 13X20
68 048060342 1[34E E6 RETAINING RING E6
70 008401204 2|92 %T M4X12 SCREW TRUSS M4X12

<A F-01> <For -01>

69 SA5584001 |  1|=EL42#e CYLINDER SCREW

25



H . #1713 8 / Cutter mechanism

<-02>

42

—_—— e —— e ——— —— —— e, — —

26




H. #]17]% 8 / Cutter mechanism

SRS | smhEFs | HE T 2h 1 B R NAME OF PARTS RM

1 SA6773401 1| REEEHE HAMMER BRACKET ASSY

6 S35091201 1|42+ M5 KNOB SCREW M5

7 018401036 412 MAX10 BOLT SOCKET M4X10

8 SAG6776301 1\ 7] sh1Esh4E B CUTTER DRIVING SHAFT ASSY

9 SAB777001 113 71 sh {E 44 CUTTER DRIVING SHAFT

10 SA6778301 1|11 71 ELR # BUSH C-SHAFT ASSY

13 SA6781001 1| =45 zh GUIDE BLOCK

14 018401236 2|42 MaX12 BOLT SOCKET M4X12

15 SA6782001 1|11 715 E+F DRIVING SHAFT PRESSER

16 SAB783001 13U SPRING HOOK PIN U

17 SA6784001 E:ES SPRING EXTENSION

18 SA6785001 1|35 D SPRING HOOK PIN D

19 SA6786001 2|27 4 BOLT 4

20 021400206 2{7NAgE w NUT 2 M4

21 018061236 38248 M6X12 BOLT SOCKET M6X12

22 081050870 1|02 S50 O RING S50

23 SA6787001 17N EEH S CUTTER ARM ASSY

25 SAB6789001 1131 7158 C-SENSOR PIN

26 012500536 1|424T M5X5 SET SCREW SOCKET (FT) M5X5

27 SAG6790001 1|1 NEiak C-ARM SLIDE BLOCK

28 SA5563001 130718 58 C-ARM PIN

29 014060836 2|ElE 1B 5T M6X8 SET SCREW SOCKET (CP) M6X8

30 SA6791001 11371 7] & 48 C-ARM SHAFT

31 012061036 2 |42 $T M6X10 SET SCREW SOCKET (FT) M6X10

32 SAB6792001 1% BEH SET SCREW COLLAR ASSY

33 SAB6793001 1% SET SCREW COLLAR

34 014060836 2| EE 25T M6X8 SET SCREW SOCKET (CP) M6X8

35 SAB794001 1171+ EH CUTTER LEVER ASSY

36 SA6795001 1\ 7) =BT CUTTER LINK

38 SA5563001 11171854 C-ARM PIN

39 014500836 2 (4257 M5X8 SET SCREW SOCKET (CP) M5X8

40 014060836 2|E E 1B 5T M6X8 SET SCREW SOCKET (CP) M6X8

41 SA5563001 117158 C-ARM PIN

42 SAB6797001 1|31 71458 CUTTER LEVER SHAFT

43 SA6798001 1\ NHFHE BUSH C-LEVER SHAFT

44 012061036 1|42$T M6X10 SET SCREW SOCKET (FT) M6X10

45 SA6799001 1||ELZEL CYLINDER SUPPORT SHAFT

46 014060836 2|ElE 1B 5T M6X8 SET SCREW SOCKET (CP) M6X8
<HF -02> <For -02>

47 SAB800001 1| KRR HAMMER SPACER

48 014400536 1|42 €T M4X5 SET SCREW SOCKET(CP) M4X5

49 SA9255001 1IN EEELAN KNIFE BRACKET JOINT ASSY

52 S35097201 1|31 7 B EEZR KNIFE BLOCK HOLDER

53 018501636 1|42+ M5X16 BOLT SOCKET M5X16

54 S35098000 1| BEEERMR BLOCK STOPPER PLATE

55 062300416 1|42 4T M3x4 SCREW PAN M3Xx4

56 018501636 38248 M5X16 BOLT SOCKET M5X16

57 SAB6804001 1R 58 ECCENTRIC PIN

59 SA6985101 1|& xR TUBE GUIDE

60 062400816 1|42 $T M4X8 SCREW PAN M4X8

61 SA6806101 11317] 2.8X4.3-42 KNIFE 2.8X4.3-42

62 *P. 114 It HAMMER

27




J. T2 E / Lower shaft mechanism

—_————— - - _—

28



J. T#%EE / Lower shaft mechanism

SRS | Sars | BE B Bh 1 B IR NAME OF PARTS RM
1 SAB6807001 1| T4 LOWER SHAFT
3 SAB6809001 1| THITFER A LOWER SHAFT TENSION PULLEY A
4 SA6810001 1| THTFE B LOWER SHAFT TENSION PULLEY B
5 SA5571001 1|57 6004ZZNR BALL BEARING 6004ZZNR
6 S23651001 2| E 12 $T M6X6 SET SCREW SOCKET (FT) M6X6
7 S47270001 3|42 2 (T [E) M6X30 BOLT SOCKET (S/P WASHER)M6X30
8 SA5573001 2|47 6204ZZNR BALL BEARING 6204ZZNR
9 SA5564001 2|t EE BEARING COLLAR
10 S23651001 4| E E 14T M6X6 SET SCREW SOCKET (FT) M6X6
11 SAB812001 1| TR % 375-5GT T BELT 375-5GT
13 SA6814001 1| Tiho%e LOWER SHAFT CAM
14 $23651001 2| Bl E 42T M6X6 SET SCREW SOCKET (FT) M6X6
15 104833001 1|5 EE 43 RUBBER CAP, 4.3
16 SA6815001 1| TR 1115-5GT T BELT 1115-5GT
18 SA6817001 1| =AM IDLER PULLEY ASSY
19 SA5570001 2 | %1% 60822 BALL BEARING 60822
20 048220242 2|FLA#E c22 RETAINING RING INTERNAL C22
21 S50168001 11158 EE COLLAR
22 SAB6819001 1|35 4 IDLER PULLEY SHAFT
23 012061036 1|82 4T M6X10 SET SCREW SOCKET (FT) M6X10
25 SA6821001 1% hE TENSION PULLEY COLLAR
26 SA5572001 2|4 600422 BALL BEARING 600422
27 048200142 1|4 14 C20 RETAINING RING EXTERNAL C20
28 018084036 14242 M8X40 BOLT SOCKET M8X40
29 SAB6822001 1| CAM COVER
30 062500816 3|42 4T M5X8 SCREW PAN M5X8
31 SA6823001 1R&EF&E LOWER THREADER LABEL
32 SAB6824001 1| TS A4 LOWER SHAFT COVER ASSY
33 SAB6825001 1| b= LOWER SHAFT COVER
34 SA6826001 2| FHhEEME A LOWER SHAFT COVER FELT A
35 SAB6827001 1| iz HE B LOWER SHAFT COVER FELT B
36 228475000 8|/ 3%k 1.9X80 FASTENING BAND 1.9X80
37 062400816 2|42 £T M4X8 SCREW PAN M4X8
38 $10243000 1|2 % 3 NK-3N CORD HOLDER, NK-3N
39 0A5400806 1|48 44 (75 #2 [B) M4X8DB SCREW PAN (S/P WASHER) M4X8

29




K. Z %% B / Looper mechanism

30



dE

L £t4% & / Looper mechanism

SRE | SHARS | HE EET AT NAME OF PARTS RM
1 SA6828001 1% $HHF 5 LOOPER LEVER SHAFT
2 014500836 2|#2£T M5X8 SET SCREW SOCKET (CP) M5X8
4 SAB6829001 1|5 P A LOOPER LEVER ASSY
5 SAB6830001 1| $H4F LOOPER LEVER
6 SA6831001 2|54 6.35 SHAFT 6.35
7 012500536 2|42 4T M5X5 SET SCREW SOCKET (FT) M5X5
8 SAB6834001 11&4HEH S LOOPER DRIVING PLATE
9 SAB835001 1)k 2x2 WICK 2X2
10 SA6836001 1)k 2x2 WICK 2X2
11 SA5565001 1|0 OIL TUBE
12 SAB837001 1iMmEEA LOOPER TUBE CLAMP A
13 060300816 1|42 $T M3X8 SCREW BIND M3X8
14 SA6838001 1)k 3X3 WICK 3X3
15 SAB839001 1|imE OIL TUBE
16 SAB6840001 1|imE*EB LOOPER TUBE CLAMP B
17 060300816 1|92 4T M3X8 SCREW BIND M3X8
18 SA6832101 1N THOREES LOWER SHAFT CAM COLLAR
19 SAB833001 1|35 6t MBS R 50 LOOPER CAM ROLLER SHAFT
20 S$12718000 1|3 CHEMICAL FELT
21 014060632 1|E E 42 4T M6X6 SET SCREW SOCKET (CP) M6X6

31




L. Wit T Et2EE / Double chain stitch looper mechanism

<-00, 01>

44 —@Q,

< iM% / Option parts >

@86 @87
%88 %89
90

)
/[
{




L. WEX Z £12E 8 / Double chain stitch looper mechanism

SHBS | FHHFS |HE SRR NAME OF PARTS RM

1 SA6841101 1|35 ¢+ EE4E 14 LOOPER BASE ASSY

2 018400636 2|82 42 M4X6 BOLT SOCKET M4X6

3 SAB6844001 1| E(LE 4 INPUT PIN 4

4 SA5571001 2|4h7%& 6004ZZNR BALL BEARING 6004ZZNR

5 SAB6845001 1| ¢ s LOOPER PULLEY ASSY

6 062351615 19247 M3.5X16 SCREW PAN M3.5X16

7 SAB6848001 1|2 $HIR =0 5 LOOPER DRIVING SHAFT

8 SA6849001 1|25 $10R 2 i3t fim 20 14 LOOPER DRIVING SHAFT ASSY

10 018301436 18248 M3X14 BOLT SOCKET M3X14

11 SA6851001 1| AR EF 4 SPREADER LINK SHAFT

12 SA6852001 11 E4HEFZ S LOOPER LINK CLAMP

13 060401416 1|42 4T M4X14 SCREW BIND M4X14

14 026040136 1| E S4 WASHER PLAIN S 4

15 SAB6853001 1|LSiBR &1 LS SLIDE GUIDE

16 004401003 2|42 $T M4X10 SCREW, FLAT M4X10

17 SA7204101 1| T EHiEF R A LOOPER LINK UNIT

19 $52832000 1|5hEs FELT

20 SA6857001 1|5 2x2 WICK 2X2

21 SAB6858001 2|EEgie LOOPER LINK FASTENING SCREW

23 SAB6859001 1| AR 7% #F 5 EE SPREADER LINK BASE

24 060401016 1|42 4T M4X10 SCREW BIND M4X10

25 SAB6860001 1| X O EF SPREADER CAM LINK

26 S35018001 1| EFEE CAM LINK COLLAR

27 $35014001 1|5 RLAZET M4 SHOULDER SCREW, M4

28 S$35019001 1|5l AR$T M4 SHOULDER SCREW, M4

29 SAB6861001 1| XREF % SPREADER DRIVING CAM

31 SAB6863001 1|LSEIE E B LS HOLDER BASE

32 SAB864001 2| E S EIRET SPRING GUIDE SCREW

33 SA6865001 1| 1245 ik HOLDER PRESSER SHAFT

34 014060836 1| E = 42 $T M6X8 SET SCREW SOCKET (CP) M6X8

35 012500536 1|42 4T M5X5 SET SCREW SOCKET (FT) M5X5

36 SAB6866001 1| AT B B THREAD TRIMMER LEVER BRACKET

37 062301016 1|82 4T M3X10 SCREW PAN M3X10

38 021300306 1486 M3 NUT 3 M3

39 SAB6867001 1|UI &g & U THREAD TRIMMER SPRING
<@ F-00F0-01> <For -00 and -01>

40 SA7064001 11z 71& UPPER MOVABLE KNIFE

41 060300416 1|42 4T M3x4 SCREW BIND M3X4

42 $35029001 1| L5hT]A UPPER MOVABLE KNIFE, A
<A F-02> <For -02>

43 S37723101 1| L3171 B UPPER MOVABLE KNIFE, B

44 105288001 1|424T SM2.38 SCREW SM2.38

45 S35410001 1|Z4$HR LOOPER, R

46 SA7547101 11B7LE s EYE LOOPER

47 S35412101 1|1BEXH|R SPREADER, R

48 S35413101 1 EXR L SPREADER, L

49 S35032101 2|92 4T M2.6X5.5 SCREW, M2.6X5.5

50 S$35034001 1| XREL R SPREADER STOPPER, R

51 S35033001 1| IR ESL L SPREADER STOPPER, L

52 $35032101 2|924T M2.6X5.5 SCREW, M2.6X5.5
<A F-02> <For -02>

53 S37724001 1[42£T SM2.38 SCREW, SM2.38

54 S47932001 1|92 £ SM2.38-56 NUT, SM2.38-56

33




L. W& T $t%E B / Double chain stitch looper mechanism

<-00,-01 >

44—y
42—

40 ﬁ
41 —@D/Q

<iZM / Option parts >

@86 @87

£~ §-

\ ‘

90

34



L. WXL £142 & / Double chain stitch looper mechanism

SRS | SaAFS | e EETAR NAME OF PARTS RM
55 S35035101 1| XiEER SPRING, TWIST R
56 S35036101 1| XiseasE L SPRING, TWIST 'L
57 SA6872001 113r%t U NEEDLE GUARD U
58 018300836 1|8242 M3X8 BOLT SOCKET M3X8
59 025030136 1| F#E S3 WASHER PLAIN S 3
<A F -00> <For -00>
60 SA7063001 1E%EmC GIMP THREAD GUIDE C
<BA¥F -01> <For -01>
61 SA7578001 1S &SmEHEC GIMP THREAD GUIDE C ASSY
60 SA7063001 1% EMmC GIMP THREAD GUIDE C
63 SA7613001 1 & ER GIMP THREAD CLAMP PLATE
64 SA7614001 1 & F s GIMP THREAD TENSION SPRING
65 062300506 1[42$T M3X5 SCREW PAN M3X5
66 025030236 1| 8B M3 WASHER PLAIN M 3
67 SA7615001 11BE3 COLLAR 3
<A F -02> <For -02>
68 SA6873001 1S %&S A% C- GIMP THREAD GUIDE C-J ASSY
62 SA6874001 1H&S @ C-J GIMP THREAD GUIDE C-J
63 SA7613001 1 & ER GIMP THREAD CLAMP PLATE
64 SA7614001 1D &IFTHE GIMP THREAD TENSION SPRING
65 062300506 1|42 4T M3X5 SCREW PAN M3X5
66 025030236 1| 8B M3 WASHER PLAIN M 3
67 SA7615001 11EE3 COLLAR 3
69 060400516 1|48 £T M4X5 SCREW BIND M4X5
<BF -00 #1-01> <For -00 and -01>
70 SA7065001 1|$tFL47 1.6 THROAT PLATE 1.6
<AF 02> <For -02>
70 S37752001 1|$H7L#R 1.8-J THROAT PLATE, 1.8-J
71 S35326101 1|#2%T M3.5 SCREW M3.5
72 SA6875001 k] VERTICAL PIN
73 014300832 1|92 $T M3X8 SET SCREW SOCKET (CP) M3X8
74 SA6876001 1IR&SER THREAD GUIDE PLATE
75 SA6877001 11&EE COLLAR
76 SA6878001 1LEEHES T L TR TAKE-UP SPRING SUPPORT
77 062402016 1|#2$T M4X20 SCREW PAN M4X20
78 SA6879001 1|38 8 5[4 SPRING GUIDE SHAFT
79 021400316 1|75 Mg & M4 NUT 3 M4
80 SA6880001 1|FkiasE THREAD TAKE-UP SPRING
81 SA6881001 2| e kiMEFE L TR TAKE-UP SPRING SUPPORT
82 060300816 1|52 T M3X8 SCREW BIND M3X8
83 0A4300805 1[92 & (7 2 ) M3X8DA SCREW PAN (S/P WASHER) M3X8
< F -02> <For -02>
84 060300816 1|52 T M3X8 SCREW BIND M3X8
85 S37725001 1RERES COMPRESSION SPRING
91 SA6868201 1R&EEREAS ) LOWER THREAD PRESSER J ASSY
<3% M > <Option parts>
86 SA7634101 1|EFLEEtB EYE LOOPER, B
87 S49078001 1154t L-S LOOPER, L-S
88 S35472101 1| X #7 LB SPREADER, LB
89 S49079001 1| X L-S SPREADER, L-S
90 SA7546001 1[$HFLAR 1.1 THROAT PLATE, 1.1

35




M . 4r#b %5 8 / Spreader mechanism

36



M. 7 2b% & / Spreader mechanism

SHBS | FHHFS |HE FHHAMR NAME OF PARTS RM
1 SA6882101 1| SR AF 5 SPREADER LEVER SHAFT
2 014500836 2|#24T M5X8 SET SCREW SOCKET (CP) M5X8
3 SAB883101 1| XARFHESE A SPREADER LEVER A ASSY
5 SAB6885001 1|5hEs SPREADER LEVER FELT
6 SA5565001 1hE OIL TUBE
7 SAB6886001 154k 2x2 WICK 2X2
8 SA6887001 1 hE ER SPREADER TUBE CLAMP
9 228475000 2| £ % 1.9X80 FASTENING BAND 1.9X80
10 060400516 1|82 4T M4X5 SCREW BIND M4X5
11 SA8001001 154k 2x2 WICK 2X2
12 SA6888001 1| XA H B SPREADER LEVER B ASSY
14 SAB6890001 2|4 6X15.5 SHAFT 6X15.5
15 048060142 2|4 A4 Co6 RETAINING RING EXTERNAL C6
16 012500536 2|42 4T M5X5 SET SCREW SOCKET (FT) M5X5
17 062400816 2|#24T M4x8 SCREW PAN M4X8
18 025040236 2| B M4 WASHER PLAIN M 4
19 SA6891001 1Bl 8 ECCENTRIC PIN
20 $25279101 1|924T M3.5-5 SET SCREW (CP) M3.5-5
21 SA6892001 2| Fatk 6x8 SLIDE BLOCK 6X8

37




N .{ithiiE/8 % & / Lubrication

?(((0

(T

38



N. {itiliE &% & / Lubrication

SRS | TGRS |HE SRR NAME OF PARTS RM
1 SAB893001 1M AH OIL PLATE ASSY
4 $35001000 8| L ET NYLON RIVET
5 SAB896001 1heE OIL TUBE
6 SAB6897001 1|5h e 3X3 WICK 3X3
7 SAB898001 1|5h% 3x3 WICK 3X3
8 SAB6899001 1|5h % 6X6 WICK 6X6
9 S00480000 1| BEE# CORD HOLDER, 5N
10 0A5400806 1|42 48 (75 ) M4X8DB SCREW PAN (S/P WASHER) M4X8
11 062400816 4|82 £T M4X8 SCREW PAN M4X8
12 SA6900001 1M OIL TUBE
13 SA6901101 1|34k 3X3 WICK 3X3
14 146202000 1B A4 3 6N CORD HOLDER, 6N
15 0A5400806 19248 (75 &) M4X8DB SCREW PAN (S/P WASHER) M4X8
16 S$10243000 1|2 % 3& NK-3N CORD HOLDER, NK-3N
17 0A5400806 19248 (75 &) M4X8DB SCREW PAN (S/P WASHER) M4X8
18 149547000 1|E&HR CORD HOLDER, 4N
19 0A5400806 19248 (75 &) M4X8DB SCREW PAN (S/P WASHER) M4X8
20 SA6902001 1M ER TUBE SUPPORT
21 018400636 2|82 48 MaX6 BOLT SOCKET M4X6
22 $10243000 1|72 % 3 NK-3N CORD HOLDER, NK-3N
23 0A5400806 19242 (75 # &) M4X8DB SCREW PAN (S/P WASHER) M4X8
24 SAB6903001 1|44 5H 4R OIL STOPPER
25 SAB6904001 1 EREAHE FELT HOLDER ASSY
27 SAB6906001 2|§tiFimEs N-BAR YOKE FELT
28 SA6907001 1| fbimEE D SLIDE BLOCK FELTD
29 SAB6908001 134k 2x2 WICK 2X2
30 $35001000 1| BT NYLON RIVET
31 018400636 2|82 48 MaX6 BOLT SOCKET M4X6
32 SAB6909001 1M OIL TUBE
33 SAB6910001 1)k 2x2 WICK 2X2
34 $56911000 1HmEZELS OIL JOINT S
35 $51020000 15H S COLLAR
36 S$10243000 2|B & 3 NK-3N CORD HOLDER, NK-3N
37 0A5400806 2|22 (F H ) M4X8DB SCREW PAN (S/P WASHER) M4X8
38 SA6911001 1|5h4R OIL PLATE
39 062400616 2|82 £T M4X6 SCREW PAN M4X6
40 $49992000 1A E OIL GAUGE WINDOW
41 S00480000 2|B&E#5 CORD HOLDER, 5N
42 552907000 2|B &%k #10 CORD HOLDER #10
43 0A5400806 4|92 42 (F 1 &) M4X8DB SCREW PAN (S/P WASHER) M4X8
44 SAB6912001 2|4k 2x2 WICK 2X2
45 SAB6913001 1|54 2x2 WICK 2X2
46 S$29700000 4| L EH S @M FELT
47 153050000 1|5h$s S-RACE BASE FELT
48 SAB6914001 134k 2x2 WICK 2X2
49 S$29700000 6| L E ¢ S EiMTs FELT
50 SA6915001 1| E Y FELT ASSY
51 SAB6918001 1heE OIL TUBE
52 SAB6919001 1l ER TUBE GUIDE
53 018400836 18248 M4X8 BOLT SOCKET M4X8
54 $25328001 1|5h%E FELT
55 SA8279001 1|5heE OIL TUBE
56 SA6920201 dER: 353 SUB-TANK UNIT
57 SA3040001 1| OIL FEEDING PIPE
58 SA3060001 1712 R VALVE PACKING
60 104450101 118 EES RUBBER CAP, 8
61 SAB6923001 1M OIL TUBE
62 SA6924001 1|32k 6X6 WICK 6X6
63 SAB6925001 1M OIL TUBE
64 SAB926001 1)3h%k 3X3 WICK 3X3
65 SA6927001 1M OIL TUBE
66 SAB928001 1384 6X6 WICK 6X6

39




N .{it5/;E8 2 E / Lubrication

102 101 13 15— 14




N. {itiiiiE/5% & / Lubrication

SHS | THHFS |UE TR NAME OF PARTS RM
67 SA6929001 imEEMEE TUBE CLIP SPRING
68 S$55481001 2|82 92 (T EE) M4X12 BOLT SOCKET (S/P WASHER)M4X12
69 149287000 4| EZ&R CORD HOLDER, 7N
70 0A5400806 4|92 42 (5 H E) M4X8DB SCREW PAN (S/P WASHER) M4X8
71 SAG6930001 1 HEERB TUBE SUPPORT B
72 062500816 1|42 T M5X8 SCREW PAN M5X8
73 $25328001 1|hEs FELT
74 112753001 1|ihE FELT
75 S00480000 1|k #5 CORD HOLDER, 5N
76 0A5400806 1(8Z 42 (FE E) M4X8DB SCREW PAN (S/P WASHER) M4X8
77 SA6886001 1%k 2X2 WICK 2X2
78 SA5567001 1]k 2X2 WICK 2X2
79 SA5566001 1%k 2X2 WICK 2X2
80 SA5567001 1]k 2X2 WICK 2X2
81 107155001 2|imE FELT
82 SA6932001 1| %t EE {3 i 2E LOOPER BASE OIL PLATE ASSY
86 060400516 2|42 T M4X5 SCREW BIND M4X5
87 SAG6936001 1|ihzk WICK
88 SAG6937101 1%k 2X2 WICK 2X2
89 SAG6938001 1 &R 2E 4 GIMP THREAD WASTE PLATE ASSY
90 SAG6939001 1S & R GIMP THREAD WASTE PLATE
91 SA6940001 1| ZE §tihEs LOOPER LINK FELT
92 228475000 2|H 23K 1.9X80 FASTENING BAND 1.9X80
93 SA6941001 1]k 2X2 WICK 2X2
94 060400816 1|82 §T M4X8 SCREW BIND M4X8
95 SA7178001 1[iHE OIL TUBE
96 SAG6942001 1(BE 4R PARTITION
97 018400636 2| 4242 M4X6 BOLT SOCKET M4X6
98 SA8009001 1H& WICK
99 S02657101 1)iH& E R CORD HOLDER
100 SA8011001 1]iH1%k 6X6 WICK 6X6
101 $56911000 2[(mEHELS OIL JOINT S
102 S$51020000 2 & COLLAR
103 SA8101001 1imE OIL TUBE

41




P1. 5 %% & / Threading mechanism

2 "N—@
0 & 58

= \I @—57

) 40 | —
B4 | 356 6—61

|
39
=38
37

v N4 / \
= :

_\C\ %\

42




P1. %34 B / Threading mechanism

SRS | FHREGEFS |HE SRR NAME OF PARTS RM
2 SAB944001 11k TOP COVER
3 SAB6945001 1| L=k PACKING TOP COVER
5 SAG947101 1|SELHEEL A CYLINDER JOINT A
6 SA6948101 1RELR &R A CYLINDER SETTING PLATE A
7 SAB6949001 1|SELAH 10-30 CYLINDER ASSY 10-30
8 S11426000 2| BEE L A5 ELBOW UNION 4M5
9 SAB6950001 1=K E 4X2.5-11 AIR TUBE 4X2.5-11
10 SA7134001 1| =R E 4X2.5-12 AIR TUBE 4X2.5-12
11 062500816 2|42 4T M5X8 SCREW PAN M5X8
12 SAB6951001 1| BEFHIBENIR T-TAKE-UP LEVER DRIVING PLATE
13 SAB6952001 1|BU&F IR THREAD TAKE-UP LEVER PLATE
14 060400516 1|92 £T M4X5 SCREW BIND M4X5
15 SAB6953001 1BREFITFEE THREAD TAKE-UP LEVER BASE
16 SAB6954001 11EEA COLLAR A
17 SA7494001 1|8 E WASHER
18 018401036 1|92 48 M4X10 BOLT SOCKET M4X10
19 021400206 1A AEE M4 NUT 2 M4
20 062500816 2|42 $T M5X8 SCREW PAN M5X8
21 SAB6955001 11%EB COLLAR B
22 SA7494001 1|8 WASHER
23 018401036 18248 M4X10 BOLT SOCKET M4X10
24 SAB956101 1 ZIER IMPACT SUPPORT PLATE
25 SAB957001 1 R IMPACT SUPPORT SHAFT
26 048060142 1|4 Co RETAINING RING EXTERNAL C6
27 025060236 1| 8B M6 WASHER PLAIN M 6
28 SAB6958001 1|EE A SPRING COMPRESSION A
29 S05356000 11303k A BUTTON CLAMP, A
30 062500816 2|42 $T M5X8 SCREW PAN M5X8
31 SAB6959001 1HES @A UPPER THREAD GUIDE A
32 062500816 1|92 £T M5X8 SCREW PAN M5X8
33 SAB6960101 1&FEHFA THREAD GUIDE ROD A
34 SAB6961001 1|k HEMU TENSION U ASSY
35 SAB6962001 1| &42HF U TENSION STUD U
36 145446001 2|kt DISC, TENSION
37 159805001 1| R&ER TENSION DISC PRESSER
38 144103009 1|ELE TENSION DISC PRESSER
39 159221101 1A E TENSION SPRING
40 S20682102 1A g TENSION NUT
41 S20681000 1A SR E WASHER
42 152873001 1|FALk s TENSION RELEASE PIN
43 012500536 1|42 £T M5X5 SET SCREW SOCKET (FT) M5X5
45 SA3345001 1| kR ER SETTING PLATE,SOLENOQID
46 154599000 1| BB R E SOLENOID CUSHION
47 017401415 18248 MAX14 BOLT M4X14
48 021400306 1A AEE M4 NUT 3 M4
49 102707002 1|3 4 WASHER
50 SAB538001 1| & & Btk U-TENSION RELEASE SOLENOID
51 017400802 2|82 4 M4axs BOLT M4X8
52 028040246 2| E R 2-4 WASHER SPRING 2-4
53 025040236 2| M4 WASHER PLAIN M 4
54 062500816 2|42 4T M5X8 SCREW PAN M5X%8
55 S20698221 1| I8 FF TENSION STUD
56 144504001 2|1emE THREAD GUIDE DISC
57 154562101 1L EB PRE-TENSION SPRING B
58 155510001 1|12 TENSION NUT
59 SAB6963001 2|ZIRE &R SEWING THREAD RETAINER GUIDE
60 062500816 4|424T M5X8 SCREW PAN M5X8
61 SA5568001 1| 4T THREAD SPOOL PIN
62 021500216 1|75 AIER M5 NUT 1 M5
63 149547000 3|E& R CORD HOLDER, 4N
64 0A5400806 3|42 44 (5 2 [B) M4X8DB SCREW PAN (S/P WASHER) M4X8
65 S00480000 1|BZ&FE#5 CORD HOLDER, 5N
66 0A5400806 19248 (75 &) M4X8DB SCREW PAN (S/P WASHER) M4X8

43




P1.F %% & / Threading mechanism

44



P1. #%4% B / Threading mechanism

SHRe | ZHHFS |88 Z bt AR NAME OF PARTS RM
67 104821001 TR B2 10.5 RUBBER CAP, 10.5
68 228475000 1|FL£k % 1.9X80 FASTENING BAND 1.9X80
69 062501216 |  9[#24T M5X12 SCREW PAN M5X12
70 SA6965001 12E&SRE 2 PEDAL THREAD GUIDE PIPE
71 062500816 |  2[#24T M5X8 SCREW PAN M5X8
72 SA6966001 1| F @& E PIPE CLAMP PLATE
73 062400816 |  2[#24T M4X8 SCREW PAN M4X8

45




P2 . 4% & / Threading mechanism

<-00, -02 >

<-01>

46



P2. Z4 % B / Threading mechanism

SRE | SHARS | HE YA NAME OF PARTS RM

<A F -00 1 -02> <For -00 and -02>

2 SA7067201 1R & &R L-THREAD RELEASE PLATE
<AF -01> <For -01>

4 SA6971101 1E&XBEFH L-THREAD TAKE-UP GUIDE LEVER

5 SA6974001 1|E&SMEC LOWER THREAD GUIDE C

6 060400516 2 | M2 £T M4X5 SCREW BIND M4X5

7 SA6969201 1E&AT IR L-THREAD GUIDE ADJUST PLATE

8 SA6970001 138% B TWIST SPRING B

9 048080142 1|4 A #iE C8 RETAINING RING EXTERNAL C8

10 SA6972001 1E&ES @A LOWER THREAD GUIDE A

11 062400816 2|48 5T M4X8 SCREW PAN M4X8

12 SA6973001 1|[E&S @B LOWER THREAD GUIDE B

13 060400516 2 | M2 £T MAX5 SCREW BIND M4X5

14 SA7175201 1||R&EFZLTFHE L-THREAD TENSION SHAFT ASSY

15 SAB975101 1|E&FELFD TENSION STUD D

16 SA8094001 1T EE TENSION NUT

17 145446001 2| L& DISC, TENSION

18 159805001 1L EE TENSION DISC PRESSER

19 154562101 1/hE&kiagE B PRE-TENSION SPRING B

20 SA3227001 1[92 £ M6 NUT(FT),M6

21 SAB977001 1|#y 2% 54 TENSION RELEASE PIN

22 S$52431000 1|80 J1IE L U-THREAD TRIMMER STOPPER

23 047301042 1|38 4 AW3 PIN SPRING ROLL AW3

25 SAB979001 1| B RS RER LOWER SOLENOID SETTING PLATE

26 SA6539001 1|¥aE&k B REEE L-TENSION RELEASE SOLENOID

27 017400802 2|92 2 M4X8 BOLT M4X8

28 028040246 213 ERE 24 WASHER SPRING 2-4

29 025040236 2| BB M4 WASHER PLAIN M 4

30 SA6980001 1| &8 % % 4l LOWER SOLENOID SHAFT

31 155559001 1FE82F WASHER PLAIN

32 154599000 1B E SR E P RE SOLENOID CUSHION

33 S04159000 113 1M BAND, 1M

34 018400836 2|18 48 M4AX8 BOLT SOCKET M4X8

35 026040136 2| B S4 WASHER PLAIN S 4

36 018400836 3|1 M4X8 BOLT SOCKET M4X8

37 SA8095001 112 E WASHER

47




P3 . ZF 443 & / Threading mechanism

<-01AFik%/ For -01 gimp thread >

1

-
I
I
I
I % 11
| ‘ /
| <
I
I
I
I
| )
~
<-00, -02 HF:&%/ For -00 & -02 gimp thread > < BFIK%/ For lower thread >

48



P3. 4% & / Threading mechanism

SRS | EHHEFS |HE THHERR NAME OF PARTS RM
<01 FiksR> <For -01 gimp thread>
1 SA7068001 16 &TLFRAHE GIMP THREAD TAKE-UP G-L ASSY
2 SA7069001 16Tk ze GIMP THREAD TAKE-UP G-HOLDER
3 SA7070001 1 & &R G-THREAD TAKE-UP GUIDE PLATE
4 SA7071001 1S &t & ez iR GIMP THREAD TAKE-UP G-E PLATE
5 SA7072001 1| B AL 42 $T M4 SHOULDER SCREW M4
6 021400306 1|75 A2 E M4 NUT 3 M4
7 158722001 1|38 4.2 WASHER PLAIN 4.2
8 SA7073001 1% M GIMP THREAD GUIDE
9 062300416 1|92 T M3X4 SCREW PAN M3Xx4
10 SA7074001 2|58 SPRING TORSION
11 SA6981001 1REXEmME GIMP THREAD GUIDE PIPE
12 S20696001 118&Ex THREAD GUIDE PIPE SUPPORT
13 062400816 1|92 T M4X8 SCREW PAN M4X8
<-00 M -02f Fith &> <For -00 and -02 gimp thread>
11 SA6981001 1REREmME GIMP THREAD GUIDE PIPE
12 S20696001 118&Ex THREAD GUIDE PIPE SUPPORT
13 062400816 1|92 T M4X8 SCREW PAN M4X8
17 SA6982001 1E&%mJ GIMP THREAD GUIDE J
18 018400836 2|42 M4X8 BOLT SOCKET M4X8
<02 Fih s> <For =02 gimp thread>
19 SA6983101 1 &EAH GIMP THREAD CLAMP ASSY
20 SA6984001 1 & i GIMP THREAD CLAMP PLATE
21 SA6537001 1S & B Lk GIMP THREAD SOLENOID
22 048025346 1134 B E2.5 RETAINING RING E2.5
23 081003870 2|0 E S3 ORING S3
24 062260406 2|82 4T M2.6X4 SCREW PAN M2.6X4
25 145446002 UE3:3:3 DISC, TENSION
26 SA6986101 1 (8 & 4 GIMP THREAD SHAFT
27 014300332 2|42 £T M3X3 SET SCREW SOCKET (CP) M3X3
28 SA6987001 13k GIMP THREAD CLAMP
29 062400816 2|42 £T M4X8 SCREW PAN M4X8
30 S04557000 1|43 PLTIM BAND, PLT1M
31 018400836 2|42 M4X8 BOLT SOCKET M4X8
<AFiEE> <For lower thread>
32 SA6981001 1E&EOE GIMP THREAD GUIDE PIPE
33 S20696001 115&EE THREAD GUIDE PIPE SUPPORT
34 062400816 1[#2$T M4X8 SCREW PAN M4X8

49




Q1 .11 % 8 / Thread trimmer mechanism

<-01>

40

50



Q1. 1438 / Thread trimmer mechanism

SRS | FHRGEFS |H8E SRR NAME OF PARTS RM

<HF -01> <For -01>

1 SA7526001 1\ & EZTAYS THREAD TRIMMER LINK LEVER ASSY

2 SA7778001 1 EZTRE LINK LEVER ROLLER

3 137191051 1|34 STOP RING

4 SA5693001 1|5 RL42$T M4 SHOULDER SCREW M4

5 S34906100 1NEBEE BUSH TR TRIMMER ARM

6 062260516 2|42 £T M2.6X5 SCREW PAN M2.6X5

7 S34905101 1|14 RS THREAD CUTTER LEVER ARM

8 018401036 18248 M4X10 BOLT SOCKET M4X10

9 S37858000 11644 4X8 NEEDLE PIN, 4X8

10 S34903001 13855 SPRING HOOK

11 S34883001 1|18 E SPRING, EXTENSION

12 S34902001 1385 SPRING HOOK

13 021350106 1|92 6 M3.5 NUT 1 M3.5

14 062260516 1|82 4T M2.6X5 SCREW PAN M2.6X5

15 S34901001 111148 THREAD TRIMMER ARM

16 $34900001 1|49 4148 OPENER, ;T-NIPPER

17 153219001 MEEES COLLAR, :MOVABLE KNIFE

18 S34899001 1|50 J14E & MOVABLE KNIFE ASSY

19 S34898001 1385 1.4 PIN, SPRING 1.4

20 141542001 3[424T 3.18 SCREW 3.18

21 SA7076001 134238 THREAD HANDLER

22 S01694001 1|42 4T SM2.38X4 SCREW, FLAT SM2.38X4

23 S34896001 1 ETIGEE BRACKET, ;FIXED KNIFE

24 061300416 2|82 4T M3X4 SCREW FLAT M3X4

25 S34895001 11=ET] FIXED KNIFE

26 018260832 2|82 48 M2.6X8 BOLT, SOCKET M2.6X8

27 S34894001 1% S mR THREAD GUIDE PLATE

28 S34893001 1| E TR ER SETTING BRACKET FIXED KNIFE

29 062300512 2|42 4T M3X5 SCREW PAN M3X5

30 S34889101 1|E&EH THREAD NIPPER ASSY

31 S34890001 1|4 U THREAD NIPPER, U

32 S$34891101 1|3£& D THREAD NIPPER, D

33 S34888101 1|4 M THREAD NIPPER, M

34 S34892001 114> 24l OPENERPIN

35 062020416 2|42 4T M2X4 SCREW PAN M2X4

36 021020106 2428 M2 NUT 1 M2

37 542515001 2|42 £ M2.6X3.5 SCREW M2.6X3.5

38 S34887001 1 ETIREE SPRING, PLATE ;F-KNIFE

39 S34886001 1ETIREE U SPRING, U PLATE ;F-KNIFE

40 SA7077001 1|E#H U PRESSER PLATE U

41 060400516 2|42 4T M4X5 SCREW BIND M4X5

42 152904001 1|42 €T SM4.37 SCREW, SM4.37

43 104336003 119247 SM2.38 SCREW, SM2.38

44 $34884000 1948 HE OPENER SPRING

45 060630312 2|42 4T SM2.38-56X3 SCREW BIND SM2.38-56X3

46 021400306 1A AES M4 NUT 3 M4

47 062300416 2|82 4T M3X4 SCREW PAN M3X4

51




Q2 .11 3£ & / Thread trimmer mechanism

<-02>

<i&Wj# / Option parts >

S~

=

%—L?

31

g—30

g
(@%1 S
4

5d < \
=2 0
\5

52



Q2. 1438 / Thread trimmer mechanism

SRS | FHREGEFS |HE SHHEEWR NAME OF PARTS RM

<HF -02> <For -02>

1 SAB6988001 1% 7R MOVABLE KNIFE R

2 SAB6989001 13171 L MOVABLE KNIFE L

3 SAB6990101 134238 THREAD HANDLER

4 SAB6991001 11Z TR EH X MOVABLE KNIFE DRIVING PLATE

5 SAB6992001 1|11kiEZEAH A THREAD TRIMMER LINK A ASSY

6 SAB994001 1\ & iEZAH B THREAD TRIMMER LINK B ASSY

7 S37660101 1|5 L2 T M4 SHOULDER SCREW, M4

8 021400202 1A B M4 NUT 2 M4

9 S37654000 1|k LB WAVE WASHER

10 S37655101 1IN %2 E KNIFE SUPPORT WASHER

11 141542001 2|424T7 3.18 SCREW 3.18

12 SAB996001 1| KEZTHE THREAD TRIMMER L-LEVER J ASSY

13 SA7778001 1 EZTRE LINK LEVER ROLLER

14 137191051 134 STOP RING

15 SA5693001 1|5 ST A2 $T M4 SHOULDER SCREW M4

16 021400306 1|5 fAEE M4 NUT 3 M4

17 SAB6998101 1|3 &4 SPRING HOOK

18 SAB6999101 1| Ik8E THREAD TRIMMER SPRING

19 S34902001 1|3 &Y SPRING HOOK

20 021350106 1|92 8 M3.5 NUT 1 M3.5

21 062260516 1|42 4T M2.6X5 SCREW PAN M2.6X5

22 062300416 2|82 4T M3X4 SCREW PAN M3X4

23 SA7001001 1NEBEE BUSH TR TRIMMER ARM

24 062260516 2|824T M2.6X5 SCREW PAN M2.6X5

25 SA7002101 111&4TE B THREAD TRIMMER LEVER ARM B

26 S21716001 119247 M4X10 SCREW, BUTTON HEAD M4X10

27 S37858000 1|6tH4d 4X8 NEEDLE PIN, 4X8

28 SA7003001 1|E# JU WORK CLAMP PLATE JU

29 060400516 2|42 4T M4X5 SCREW BIND M4X5

30 153787001 2|82 4T SM2.38 SCREW, SM2.38
<ix M > <Option parts>

31 SA7118001 15712 MOVABLE KNIFE COVER

32 S35326101 2|824T M3.5 SCREW M3.5

53




R.EZE]4% & / Upper thread trimmer mechanism

11

o4



R. 45114 & / Upper thread trimmer mechanism

SRS | THEFS | HE FEHEAR NAME OF PARTS
2 SA8889001 1|SELRER CYLINDER SETTING PLATE
3 SA8890001 1|SEBES MR HAMMER GUIDE PLATE
4 S55479001 2|42 (F ) M4X8 BOLT SOCKET (S/P WASHER) M4X8
5 SA7007001 1| 548 HAMMER
6 $12053000 2|42 M3X25 CQ2 BOLT, CQ2 M3X25
7 SA7008001 1|SELEH CYLINDER ASSY
10 SA7011001 2|4% 3k KJHO04-M3 JOINT KJH04-M3
11 018501236 2|42 48 M5X12 BOLT SOCKET M5X12

55




#5428 / Control box mechanism

.
fu of

S1.4%

< Refer to P.57 >

<BRES5T] >

/ For 100-220V AC >

< A¥100-220V

56




S1. IT%I$E 3 E / Control box mechanism

SRS | EHHFS |HE EE AR NAME OF PARTS RM
1 SAB364001 1|Z48 % CF CF CAP ASSY

< F 100-220v> <For 100-220V AC>

2 SA3720101 1| TWESE LV TRANSFORMER LOW VOLTAGE
4 SAB554201 1| EEIRAH 982 PCB ASSY MAIN 982
5 SA3739601 1| E A H PVD PCB ASSY PMD
6 SA3744001 3|FET FS10ASJ-2 TRANSISTOR FET:FS10ASJ-2
7 SA3722001 1|MOSFET FX20KMJ2 TRANSISTOR FET:FX20KMJ-2
8 S49484000 1|MOSFETFS10KMJ-2 TRANSISTOR FET:FS10KMJ-2
9 SA3806001 1|82 HARNESS MAIN POWER SUPPLY
10 S37059001 1|PEFRIE LABEL, PE
11 S37060001 3|4z iRic LABEL, GROUNDING
12 J04115001 1| B B AR E (6 E]) LABEL, ELEC. SHOCK 6 LANG.

o7




S2 . EHIFEE (B EDEER) / Control box mechanism (Power supply motor PCB)

C

=

10 <7

—_——_——— —— —_— .- .- .- .- - —— e ———— ————_——_———

58



S2. IEHIEEE (HEIRDIEER) / Control box mechanism (Power supply motor PCB)
SHBS | THHEFS [HE FTHMHEAR NAME OF PARTS RM
1 SA7983001 1R EERAH B PCB ASSY POWER SUPPLY MOTCR B

2 SA3765001 1|#.FE V10D101 VARISTOR:V10D101

3 SA3766001 1|#8[H V10D241 VARISTOR:V10D241

4 SA3767001 |  1|ez B V14D511 VARISTOR:V14D511

5 SA3768001 |  1|ea[E V14D561 VARISTOR:V14D561

6 SA3762001 1|H.FH V14D911 VARISTOR:V14D911

7 SA3769001 1|H.PE Vv5D121 VARISTOR:V5D121

8 SA3770001 |  1|ez 8 V5D330 VARISTOR:V5D330

9 SA3771001 |  1|ea[E V50820 VARISTOR:V5D820

10 SA3794001 |  3|{RB& L& 250V-15A G FUSE S 15A

11 SA3795001 2|1RB& 22 250V-6A G FUSE S 6A

12 SA7794001 |  3|{REa4 3A GFUSE S3A

59




U1.ZE[£% & / Air pressure mechanism

60



U1. @E% & / Air pressure mechanism

SRS | EHGEFS |HE Tt ER NAME OF PARTS RM
2 $35360000 1| ELZAH 63X100 CYLINDER ASSY, 63X100
3 S35426100 2| 104 ELBOW 10-4
4 SA7016101 1|SELiERE CYLINDER ROD
5 SA7017001 1| SELiEiEM CYLINDER ROD SHAFT
6 014060836 1| E £ 42 £T M6X8 SET SCREW SOCKET (CP) M6X8
7 SA7018001 1|Z= S & 10X6.5-6A AIR TUBE 10X6.5-6A
8 SA7019001 1|Z= K& 10X6.5-5A AIR TUBE 10X6.5-5A
9 SA7020001 1|Z= S 10X6.5-5 AIR TUBE 10X6.5-5
10 SA7021001 1|z K& 10X6.5-6 AIR TUBE 10X6.5-6
11 SA7022001 1|35 & KQ2LE10-5 UNION KQ2LE10-5
12 SA8040001 1|Z & KQ2LE10-6 UNION KQ2LE10-6
13 SA7023001 1| =S8 4X2.5-13 AIR TUBE 4X2.5-13
14 SA7159001 1=K E 4X2.5-14 AIR TUBE 4X2.5-14
15 S00480000 1|B &%k #5 CORD HOLDER, 5N
16 0A5401206 1|92 4 (H5 2 B) M4X12DB SCREW PAN (S/P WASHER) M4X12
17 SA7024101 1| =RE 4X2.5-2 AIR TUBE 4X2.5-2
18 S34569000 1| XLEE VENTURI TUBE
20 SA9176001 15BE A KNIFE TRASH TUBE A
21 554482000 1| B2 %k #12 CORD HOLDER #12
22 0A5401206 1|92 48 (45 #2 &) M4X12DB SCREW PAN (S/P WASHER) M4X12
23 552908000 1| B2 3 #14 CORD HOLDER #14
24 0A5401206 1|92 88 (H #2 8) M4X12DB SCREW PAN (S/P WASHER) M4X12
25 554482000 2|2 E #12 CORD HOLDER #12
26 0A5401206 2|42 42 (7 2 E) M4X12DB SCREW PAN (S/P WASHER) M4X12
27 SA8119001 1E/ESKEAY AIR UNIT SET
28 SA7583001 1|FRE &1 AW30 FR UNIT AW30
29 SA7584001 1|TH# T SPACER
30 SA7585001 2|pE R SPACER
31 SA7586001 1|REA&# AR30 R UNIT AR30
32 §59219000 1| &3k 08-PT1/4 HALF UNION, 08-PT1/4
33 SA7587001 1|3 & KQ2L10-02S ELBOW KQ2L10-02S
34 SA7588001 13E% PT1/4 ELBOW PT 1/4
35 SA7589001 1| EE 14 MIDDLE NIPPLE 1/4
36 SAB573001 1|3k 18 V03 1/4 BALL VALVE V03 1/4
37 SA7595001 1| EI &K 1/4 MIDDLE NIPPLE 1/4
38 SA7580001 1| RER SETTING PLATE
39 031553202 2| A4EET M5.5X32 WOOD SCREW ROUND M5.5X32
40 SA8003001 1|55k AIR CONNECTOR

61




<-01,-02 >

=V

gl
vl‘l K

U2 .ZE[E% & / Air pressure mechanism

62




U2. E[E4%E / Air pressure mechanism

SRS | THEFS | HE FEHHEBR NAME OF PARTS RM

<M F-00> <For -00>

1 SA7085001 1| EE Y 4 SOLENOID VALVE 4 ASSY

2 S$39116100 1118 VQZ2151S-5 VALVE VQZ21518-5

3 $53982000 1|38 PR AR 40 14 BLANKING PLATE ASSY

4 SA7032001 11ERELS MANIFOLD 5

5 S$39115100 3|i@i7 vQz2151-5 VALVE, VQZ2151-5

6 S$14159000 1|5 % 1/8-8 ELBOW 1/8-8

7 SA5283001 1|34 3 28 AN103-1 SILENCER AN103-1

8 153274001 2|Z 118 CAP, 1/8

9 SA7033001 1|3E%4 4 PLUG 4

10 0A4403506 2|92 42 (5 B ) M4X35DA SCREW PAN (S/P WASHER) M4X35
<HF-01F1-02> <For -01 and -02>

11 SA7031001 1| B RAH 5 SOLENOID VALVE 5 ASSY

2 S$39116100 2|1 vQz2151s-5 VALVE VQZ2151S8-5

4 SA7032001 11EXELS MANIFOLD 5

5 S$39115100 3|i@i7 vQz2151-5 VALVE, VQZ2151-5

6 S$14159000 1|15 % 1/8-8 ELBOW 1/8-8

7 SA5283001 1|34 3 28 AN103-1 SILENCER AN103-1

8 153274001 2|Z 118 CAP, 1/8

9 SA7033001 1|3E%4 4 PLUG 4

10 0A4403506 2|82 42 (5 % ) M4X35DA SCREW PAN (S/P WASHER) M4X35

12 SA7034001 1| S & 8X5-1 AIR TUBE 8X5-1

13 SA7035001 1| S & 10X6.5-4 AIR TUBE 10X6.5-4

14 SA6525001 1|34 X5 VALVE HARNESS ASSY X5

15 SA8120101 1|91 7] 18 X 42 CUTTER VALVE SET

16 SA7591101 1|8 40 4 VALVE ASSY

17 SA7592101 1|17 VF5120-5G-03 VALVE VF5120-5G-03

18 SA7593001 e ELBOW KQ2L10-03S

19 SA7594001 1|34 3 28 AN303-03 SILENCER AN303-03

20 SA7598001 1;H & 88 ASN2-02 SILENCER ASN2-02

21 SA7596001 1|3 3k 3/8X1/4-M5 JOINT 3/8X1/4-M5

22 SA7597001 1|1EE ELBOW KJL04-M5

23 0A4404006 3|42 42 (T ) MAX40DA SCREW PAN (S/P WASHER) M4X40

24 SA7581001 1R %ER VALVE SETTING PLATE

25 031553202 2| AR 4R 4T M5.5X32 WOOD SCREW ROUND M5.5X32

26 SAB6526101 1| S4B R IES HAMMER VALVE HARNESS

27 S00470000 2|2k #16 CORD HOLDER, 16N

28 0A5401006 2|92 4% (5 % &) M4X10DB SCREW PAN (S/P WASHER) M4X10

29 SA7046001 1|18 HOSE JOINT

30 SA7047001 10 OIL TUBE

31 228475000 1| B 2% 3% 1.9X80 FASTENING BAND 1.9X80

32 012500536 1|42 4T M5X5 SET SCREW SOCKET (FT) M5X5

63







V. BSE Mm% E / Power supply equipment mechanism
SRS | FHREGEFS |HE FEH AR NAME OF PARTS RM
1 SA6530001 1|V 5k i B8 Y-POSITION SENSOR
2 062300816 |  1[#24T M3xs SCREW PAN M3X8
3 $10243000 | 1|R &3 NK-3N CORD HOLDER, NK-3N
4 0A5400806 | 1|4 44 (%55 [E) MAX8DB SCREW PAN (S/P WASHER) M4X8
5 SA6618001 1|DCRUE Dhik 48 4 40 DC FAN MOTOR ASSY 40
6 SA5696001 1| R %8 FAN HOLDER
7 0A5302005 | 4|42 4& (%5 ) M3X20DB SCREW PAN (S/P WASHER) M3X20
8 018400836 |  2|#Z#e Maxs BOLT SOCKET M4X8
10 SA5729001 1| R LF£IR SAFETY SWITCH PLATE
1 SA5730001 N REFRERE SAFETY SWITCH BASE
12 SA5731001 1|1F e SAFETY SWITCH SPRING
13 SA5732001 1|1F £F1/ SAFETY SWITCH LEVER
14 SA6533001 1|3k ERFF £ 4H SWITCH ASSY MACHINE HEAD
15 SA7293001 |  2|dZH2(#5 £ E) M3X12 SCREW, PAN (S/P W) M3X12
16 S04159000 |  1|£&3% 1M BAND, 1M
17 018400836 | 2|14 Mmaxs BOLT SOCKET M4X8
18 025040236 |  2|F#mE w4 WASHER PLAIN M 4
19 525664000 |  1|m 4% #6 CORD HOLDER #6
20 0A5400806 |  1|4Z#& (% 4 &) MAXSDB SCREW PAN (S/P WASHER) M4X8
21 SA5733001 1|8 8 E R CORD HOLDER
22 062400816 |  2[#24T maxs SCREW PAN M4X8
23 SA5734201 1|41 7] Rk R SR 4H CUTTER SENSOR ASSY
24 062400816 |  2[#24T maxs SCREW PAN M4X8
25 340400001 1| % BEAD BAND
26 SA6531101 118 L FF L STOP SWITCH HARNESS
27 SA7488001 1|7F % HW1B-M211B SWITCH HW1B-M211B
28 SA5737001 1|1F%2 SWITCH COVER
29 0A4400806 |  3|4ZH4 (%54 B) MAXBDA SCREW PAN (S/P WASHER) M4X8
30 SA5738001 1|BsE CORD BUSH
31 625010000 |  1|R#& % NK-2N NYLON CLAMP NK-2N
32 0A5400806 | 1|42 #& (% 4 &) MAXSDB SCREW PAN (S/P WASHER) M4X8
33 149547000 | 4| E%&HR CORD HOLDER, 4N
34 0A5400806 | 4|42 #& (% 4 [E) MAXSDB SCREW PAN (S/P WASHER) M4X8
35 $10243000 | 1| % NK-3N CORD HOLDER, NK-3N
36 0A5400806 |  1|4Z#& (%4 ) MAXSDB SCREW PAN (S/P WASHER) M4X8
37 SA5740001 1|$HZ R R 22 4A ZIGZAG SENSOR ASSY
38 SA5741001 1|9 7 28 T 2t 4R SENSOR SETTING PLATE
39 062300816 |  1[#24T M3x8 SCREW PAN M3X8
40 062400816 |  2[#24T maxs SCREW PAN M4X8
41 228475000 |  5|e £k 1.9X80 FASTENING BAND 1.9X80
42 SA6532001 dEETER CONNECT HARNESS ASSY
43 SA6535001 dEELE 23R UP SOLENOID HARNESS
44 SA6536001 1| B kR SOLENOID HARNESS
45 SA5434001 1|41t 2% 700 GROUND WIRE 700
46 SA6636001 1| #5455 40X800 QUICK TUBE ASSY 40X800
47 SA7119001 1| ke HE &% HEAD DETECTION UNIT ASSY
49 SA5433001 =3 GROUND WIRE 40

65




W . 3E{ER % E / Operation panel mechanism

66



W. #2{E#& % & / Operation panel mechanism

SRS | safhRs | BE A NAME OF PARTS RM
1 SA6547001 1B 1ERAEN OPERATION PANEL ASSY
2 SAB6550001 1R EE R PANEL SHEET
3 SA5148001 1 1ERE AN PCB ASSY PANEL
4 SA5360001 1|KT AR 2H LIGHT PLATE ASSY
5 SA6546001 1|8 {ERIE% PANEL HARNESS
6 0B0452006 4[5 3k A BEET M4.5%20 WOOD SCREW ROUND M4.5X20
7 J03974001 13 kTE LAMP HOLDER
8 J04146001 1|3 & 75PBA DIFFUSION SHEET 75PBA

67



;&3 E / Motor mechanism

X.

21 9
S
|
|
!/
|

68



X. BiA % E / Motor mechanism

SHS | EHUHFS |8E FEHERR NAME OF PARTS RM
1 SA8435001 1|54 4H % CDD MOTOR ASSY CDD HATOME
2 J03955001 1|#4%% CDD DRUM CDD
3 014400632 2|42 4T M4X6 SET SCREW SOCKET (CP) M4X6
4 J03956001 1| %k 180P36 MAGNET 180P36
5 J03957001 1|MR % 5z 22 48 44 180P MR SENSOR ASSY 180P
6 0A4300806 2|92+ (% H E) M3X8DA SCREW PAN (S/P WASHER) M3X8
7 J03958001 1| R ##x CDD SHIELD PLATE CDD
8 0A4261006 3[1Be (A E) M2. 6X10DA SCREW PAN (S/P WASHER) M2.6X10
9 SA9113001 1| EHRAH ENC ENC PCB ASSY HATOME
10 0A5300606 3 (424 (% 22 ) M3X6DB SCREW PAN (S/P WASHER) M3X6
11 J04230001 1|8 2 [E E 3 CDD-HT CORD HOLDER CDD-HT
12 0A4401006 3 [4244 (5 2 E) MAX10DA SCREW PAN (S/P WASHER) M4X10
13 J04388001 1455588 = 430D ENCODER COVER 430D
14 0A4300806 3 (4244 (5 2 B) M3X8DA SCREW PAN (S/P WASHER) M3X8
15 J04303001 1B & ¥ 4H 4 430D PULLEY HOLDER ASSY 430D
16 014500632 2|42 4T M5X6 SET SCREW SOCKET (CP) M5X6
17 018501636 5(4#2#: M5X16 BOLT SOCKET M5X16
18 SA7012001 11552 MOTOR COVER
19 J03663001 1B iBFRE 13X20 LABEL, HIGH TEMP. 13%20
20 SA7013001 11355 MOTOR HOLDER
21 S58636001 3|22 (T 2 ) MBX30 BOLT SOCKET (S/P WASHER)M8X30
22 SA5548001 1|FE$H TIMING PULLEY UNIT
23 $23651001 2| Bl E 42 $T M6X6 SET SCREW SOCKET (FT) M6X6
24 SA7014001 1 EHSE BELT GUIDE
25 062400816 2|92 4T M4X8 SCREW PAN M4X8

69




Y . SR FF %X & / Foot switch pedal mechanism

70



Y. Bt FF XX F / Foot switch pedal mechanism

SRS | ZHHEFS | HE TR AR NAME OF PARTS RM

<A TFHIBsR> <For treadle>

1 SA6567101 1 BRESHB TREADLE UNIT B ASSY
<BFFEHFE> <For hand start switch>

2 SA7121001 1|FhFEKEBH HAND START SWITCH UNIT

3 SA7122001 1|FHhFEHE HAND START SWITCH ASSY

4 S$39914001 1|FFxiEeE SWITCH LEVER SPRING

5 SA7123001 11FHF X HAND START SWITCH

6 S02699001 2|1AFF = MICRO SWITCH

7 S$34922101 1|5E AL 82 $T M4 SHOULDER SCREW M4

8 S34966001 2| 4EET M4 SHOULDER SCREW M4

9 021400202 3| AEE W NUT 2 M4

10 146124001 2|42$T SM2.38 SCREW, SM2.38

11 060300616 2|42$T M3X6 SCREW BIND M3X6

12 S04557000 1| &3k PLTIM BAND, PLT1M

13 060400816 2|42 $T M4X8 SCREW BIND M4X8

14 SA7124001 11FHFERER HAND SWITCH SETTING PLATE

15 S$55485001 2|82 42 (B ) M5X12 BOLT SOCKET (S/P WASHER)M5X12

16 S10243000 3| B # 3= NK-3N CORD HOLDER, NK-3N

17 0A5400806 3|42 42 (H 2 E) M4X8DB SCREW PAN (S/P WASHER) M4X8

18 228475000 2|B 2k 3k 1.9X80 FASTENING BAND 1.9X80
< F2iEBIRE R > <For 2-pedal foot switch>

19 S42838301 1|25F B R FF < 2SW 2-PEDAL FOOT SWITCH 2

20 S38170001 2|5 FOOT PEDAL SPRING

21 S$36260000 2(FF & VX PIN BUTTON MICRO SWITCH, VX

22 S38174000 2| 4R FOOT PEDAL

23 S38175101 2| 3P IR PROTECTION PLATE PEDAL

24 S38176101 2| ER SPRING, PLATE

25 SA3784001 1A X TIRE & CONVERSION HARNESS FOOT SW

71




AA1 . Mit/E 2 E / Attachment set

—_—

~

| 8—33

—_———— e ———————— ————————— ———————— —— ——————— —— ————— —

72



AA1. Mt[E%E / Attachment set

SRS | THEFS | HE FEHHEBR NAME OF PARTS RM
<RI A E > <For exchange parts>
<AF-02: L1422> <For -02: L1422>
1 SA7750101 1| HE T RFEAA (L1422) EXCHANGE PARTS SET L1422
2 SA7748101 1|L1422-3R REE L1422-PLATE R ASSY
3 SA7728101 1| ERIR B H H R1422 WORK CLAMP PLATE R1422 ASSY
4 SA7102001 1|$14R L1422R NEEDLE PLATE L1422R
5 SA7092001 1| E# E R-JL1422 WORK CLAMP R-JL1422
6 SA7749101 1| ERR 2B 5 L1422 WORK CLAMP PLATE L1422 ASSY
7 SA7097001 1)$H4R L1422L NEEDLE PLATE L1422L
8 SA7087001 1| E# 3 L-JL1422 WORK CLAMP L-JL1422
9 S37704001 1|54% S16 HAMMER, S16
10 S37706001 1|54E S20 HAMMER, S20
<@F-02: L2230> <For -02: L2230>
1 SA7752101 1B TR TR (L2230) EXCHANGE PARTS SET L2230
2 SA7751101 11L2230-# RZE ¥ L2230-PLATE R ASSY
3 SAB6728101 1| ERIR B H # R2230 WORK CLAMP PLATE R2230 UNIT
4 SA6731001 1§47 L2230R NEEDLE PLATE L 2230R
5 SAB732001 1| E# 3 R-JL2230 WORK CLAMP R-JL2230
6 SA6738101 1| E IR S4B 12230 WORK CLAMP PLATE L2230 UNIT
7 SA6741001 1)$H4] L2230L NEEDLE PLATE L 2230L
8 SAB6742001 1| E# 3 L-JL2230 WORK CLAMP L-JL2230
9 S37708001 1= §E 524 HAMMER, S24
10 S42053001 1|548 28 HAMMER, S28
<AF-02: L2634> <For -02: L2634>
1 SA7756101 1| g TR FERHE (L2634) EXCHANGE PARTS SET L2634
2 SA7754101 1]|L2634-# RZE L2634-PLATE R ASSY
3 SA7753101 1| ERIR B 4B R2634 WORK CLAMP PLATE R2634 ASSY
4 SA7103001 11$H4R L2634R NEEDLE PLATE L2634R
5 SA7093001 1| E# ¥E R-JL2634 WORK CLAMP R-JL2634
6 SA7755101 1| ERIR B H H 12634 WORK CLAMP PLATE L2634 ASSY
7 SA7098001 1§45 L2634L NEEDLE PLATE L2634L
8 SA7088001 1| E# 3 L-JL2634 WORK CLAMP L-JL2634
9 S37198001 1|548 28 HAMMER, 28
10 S37200001 1| 548 32 HAMMER, 32
< F-02: L3442> <For -02: L3442>
1 SA7764101 1B TR TR (L3442) EXCHANGE PARTS SET L3442
2 SA7758101 1]|L3442-1 RZE L3442-PLATE R ASSY
3 SA7757101 1| E IR B 20 R3442 WORK CLAMP PLATE R3442 ASSY
4 SA7104001 1|$H4R L3442R NEEDLE PLATE L3442R
5 SA7094001 1| E# 3 R-JL3442 WORK CLAMP R-JL3442
6 SA7762101 1| ERIR B E L3442 WORK CLAMP PLATE L3442 ASSY
7 SA7099001 1|$HR L3442L NEEDLE PLATE L3442L
8 SA7089001 1| E# FE L-JL3442 WORK CLAMP L-JL3442
9 $37202001 1| 548 36 HAMMER, 36
10 SA7106001 1|48 42 HAMMER 42
<A F-02: L1826> <For -02: L1826>
1 SA7771101 1| g TR F R4 (L1826) EXCHANGE PARTS SET L1826
2 SA7768101 1|L1826-#RZE L1826-PLATE R ASSY
3 SA7187101 1| ERIR S4B R1826 WORK CLAMP PLATE R1826 ASSY
4 SA7105001 11$H4% L1826R NEEDLE PLATE L1826R
5 SA7095001 1| E# % R-JL1826 WORK CLAMP R-JL1826
6 SA7186101 1| ERI B HH L1826 WORK CLAMP PLATE L1826 ASSY
7 SA7100001 1§45 L1826L NEEDLE PLATE L1826L
8 SA7090001 1|E# ¥ L-JL1826 WORK CLAMP L-JL1826
9 S37706001 1|548 S20 HAMMER, S20
10 S37708001 1= 524 HAMMER, S24

73




AA1 . HitiE2EE / Attachment set

———— — e — — ———————————————————— —

29

—_——_—— e ——

~

| 8—33

J

=l
59
60

—_—_—_——— ——_——_——_—_e—,e—_e—_e—_e—_e—_Ee—E—E—E—E—E—,E—e—,E—e—E—E—E—E—E—E—e—_Ee—e—_Ee—E—E—E—,E—E—E—,Ee—_e————————eee—_———ee—_—ee—————ee———— — —

74




AA1. B3 E / Attachment set

SRS | EHEGEFS |HE FEHE B NAME OF PARTS RM
11 SA6729001 1| EHmREH R WORK CLAMP PLATE JR UNIT
12 S35315001 1|tk OPENING SLIDE BLOCK
13 S$35316001 1| fath iR SLIDE BLOCK SUPPORT PLATE
14 060020416 2|82 4T M2X4 SCREW BIND M2x4
15 S06696004 2|42 $T M3X6 SCREW, FLAT M3X6
16 $35236000 1|80 3.2 WASHER, BENDING 3.2
17 $35235001 1|3 2844 SUPPORT PIN, CLAMP
18 021300306 1428 M3 NUT 3 M3
19 SA5560001 1| A ZIR CLAMP SHAFT HOLDER
20 062400816 2|82 $T M4X8 SCREW PAN M4X8
21 SA6733001 1|3 S5 CLAMP FULCRUM SHAFT J
22 048060142 2|4 A4 C6 RETAINING RING EXTERNAL C6
23 SA5585101 1|E£#F R CLAMP LEVER R
24 018501436 18248 M5X14 BOLT SOCKET M5X14
25 SAB6734101 1|LER CLAMP ARM R-J
26 014400536 2|82 4T M4aX5 SET SCREW SOCKET(CP) M4X5
27 SA7550001 1 EHER CLOTH GUIDE R
28 $35326101 1|42 4T M3.5 SCREW M3.5
29 SA6735001 1|5 B E I AUX CLAMP ARM
30 048060142 114h 14 Co RETAINING RING EXTERNAL C6
31 SA9131001 1|4 B EFFEE AUX CLAMP ASSY
32 018401036 18248 M4X10 BOLT SOCKET M4X10
33 S05356000 11303k A BUTTON CLAMP, A
34 SAB6737001 1|EEHmE SPRING
35 SAB6988001 11#7IR MOVABLE KNIFE R
36 SAB6989001 1577 L MOVABLE KNIFE L
37 SA6990101 EEE3S THREAD HANDLER
38 153787001 2|82 4T SM2.38 SCREW, SM2.38
39 SA6991001 1| TR 4R MOVABLE KNIFE DRIVING PLATE
40 SAB6992001 1|14 EAH A THREAD TRIMMER LINK A ASSY
41 SAB6994001 1\111&iEiZEEH B THREAD TRIMMER LINK B ASSY
42 $§37660101 1|5 S92 $T M4 SHOULDER SCREW, M4
43 021400206 1A fiEE M4 NUT 2 M4
44 S37654000 1L WAVE WASHER
45 S37655101 1IN ZEE KNIFE SUPPORT WASHER
46 141542001 2|824T 3.18 SCREW 3.18
47 SAB6996001 1| WIRiEZTHYE ) THREAD TRIMMER L-LEVER J ASSY
48 SA7778001 1EZEF RS LINK LEVER ROLLER
49 137191051 1|#4E STOP RING
50 SA5693001 1| 4h T A2 4T M4 SHOULDER SCREW M4
51 021400306 1A fiEE M4 NUT 3 M4
52 SAB6998101 1384 SPRING HOOK
53 SAB6999101 AR THREAD TRIMMER SPRING
54 $34902001 1384 SPRING HOOK
55 021350106 1|92 8 M3.5 NUT 1 M3.5
56 062260406 1|82 4T M2.6X4 SCREW PAN M2.6X4
57 062300416 2|42 4T M3X4 SCREW PAN M3X4
58 SA7001001 1ILBEE BUSH TR TRIMMER ARM
59 062260516 2|42 4T M2.6X5 SCREW PAN M2.6X5
60 SA7002101 11448 B THREAD TRIMMER LEVER ARM B
61 S21716001 1|92 £T M4X10 SCREW, BUTTON HEAD M4X10
62 S37858000 15144 4X8 NEEDLE PIN, 4X8
63 SA7003001 1|E# JU WORK CLAMP PLATE JU
64 060400516 2|82 4T M4aX5 SCREW BIND M4X5
65 SAB6739001 1| EwmRAH L WORK CLAMP PLATE JL ASSY
66 S35315001 1|tk OPENING SLIDE BLOCK
67 S$35316001 1| fath iR SLIDE BLOCK SUPPORT PLATE
68 060020416 2|82 4T M2X4 SCREW BIND M2X4
69 S06696004 2|42 $T M3X6 SCREW, FLAT M3X6
70 $35236000 1|80 3.2 WASHER, BENDING 3.2
71 $35235001 1|3 2844 SUPPORT PIN, CLAMP
72 021300306 1428 M3 NUT 3 M3
73 SA5560001 1| A ZIR CLAMP SHAFT HOLDER

75




AA1 . B2 E / Attachment set

———— — e — — ————————— —— —————— —— ——

29

—_——_——— e ——

~

| 8—33

— e

—_—_ - ee—_———_—————————————_——————————————————————— ————————————e—————————— e —k —

76




AA1. Mt[E%E / Attachment set

SRS | SmAES | HE T 2B 1 B R NAME OF PARTS
74 062400816 2|42 4T M4X8 SCREW PAN M4X8
75 SA5674001 1|3 St CLAMP FULCRUM SHAFT
76 048060142 2|th A Co RETAINING RING EXTERNAL C6
77 SA5671101 1E#F L CLAMP LEVER L
78 018501436 1|42# M5X14 BOLT SOCKET M5X14
79 SA6743101 1328 L-J CLAMP ARM L-J
80 014400536 2 |92 4T M4AX5 SET SCREW SOCKET(CP) M4X5
81 SA7551001 1|74 L CLOTH GUIDE L
82 S35326101 1|424T M3.5 SCREW M3.5

7




AA2 . Mt[B % E / Attachment set

78



AA2. BifB3#E / Attachment set

SRS | THEFS | HE FEHHEBR NAME OF PARTS RM
<HMETHRATHE> <For exchange parts>
<AF-1EER -02MEH> <Exchange parts from -01 to -02>

1 SA7773001 1B T HRFEHHH(-2) EXCHANGE PARTS SET -2

2 SA7131001 2|=EE 4X2.5-150 AIR TUBE 4X2.5-150

3 SAB6718001 1|5 BN E R S ELZA 4 AUX CLAMP C-SUPPORT ASSY
4 SAB6719001 1| SEIEH 10X15 CYLINDER ASSY 10X15

5 512150000 2| &%k M-5HL-4 TUBE ELBOW, M-5HL-4

6 SA6720001 1|48 EM S 52 AUX CLAMP S HOLDER

7 S35351001 1| SELHF CYLINDER ROD

8 062400816 2|82 4T M4x8 SCREW PAN M4X8

9 SAB6721001 1| SELAF 8 AUX CLAMP CONNECTING ROD ASSY
10 048050142 114 F 5 C5 RETAINING RING EXTERNAL C5
11 SA6726001 1|SELEFH CYLINDER ROD PIN

12 048030342 2|34 E3 RETAINING RING E3

13 SA6800001 1| SiEHB HAMMER SPACER

14 014400536 1|82 4T M4X5 SET SCREW SOCKET (CP) M4X5
15 SA6868201 1|EEERAH LOWER THREAD PRESSER J ASSY
16 S37724001 1|#2%T SM2.38 SCREW, SM2.38

17 S37725001 1|1REES COMPRESSION SPRING

18 S47932001 1[#2 £ SM2.38-56 NUT, SM2.38-56

19 060300816 1|42 4T M3X8 SCREW BIND M3X8

20 S37723101 1| Lzh71 8B UPPER MOVABLE KNIFE, B

21 SA6873001 1N1E&EmAH CJ GIMP THREAD GUIDE C-J ASSY
22 SA7613001 1B ER GIMP THREAD CLAMP PLATE
23 SA7614001 1 TEeE GIMP THREAD TENSION SPRING
24 062300506 1|82 4T M3X5 SCREW PAN M3X5

25 025030236 1| EHE M3 WASHER PLAIN M 3

26 SA7615001 118E3 COLLAR 3

27 S37752001 11$t7L4R 1.8-J THROAT PLATE, 1.8-J

28 SA7067201 1|REMER L-THREAD RELEASE PLATE

29 SA6982001 116&Sm ) GIMP THREAD GUIDE J

30 SAB983101 1|72 A GIMP THREAD CLAMP ASSY

31 SAB6984001 1| E iR GIMP THREAD CLAMP PLATE
32 SAB537001 1| W&l GIMP THREAD SOLENOID

33 048025346 1348 E25 RETAINING RING E2.5

34 081003870 2|02 S3 ORING S3

35 062260406 2|#24T M2.6X4 SCREW PAN M2.6X4

36 145446001 1|k&s DISC, TENSION

37 SAB986101 1|75 25 GIMP THREAD SHAFT

38 014300332 2|82 4T M3X3 SET SCREW SOCKET (CP) M3X3
39 SAB6987001 1|6k GIMP THREAD CLAMP

40 062400816 2|82 4T M4x8 SCREW PAN M4X8

41 S04557000 1|B 4 3%k PLTIM BAND PLT1M

42 018400836 2|82 4% Maxs BOLT SOCKET M4X8

43 025060236 1| EHE M6 WASHER PLAIN M 6

79




AA3 . HitiE 3 E / Attachment set

||||||||||||| J
T —— — —~ |
_ |
_ |
| ~ e |
| = N
_1 \Q __

|
| \ﬁ\% | |
_ [~ ||
o] / B
| - F N
_ < ||
_ |
_ |
. )|

\é
5N

80



AA3. Mii/E%E / Attachment set

BHE | SREFS |UE T I AR NAME OF PARTS RM
<BTFEHST L26> <For waist belt presser L26>
1 SA7777001 1EHREEH L26W WORK CLAMP SET L26W
2 SA7775001 1|[E# FH 4 L-L26W WORK CLAMP ASSY L-L26W
3 S43408001 1|[E% 3FE L-L3w WORK CLAMP, L-L3W
4 SA7726101 1|28 L-JW CLAMP ARM L-JW
5 S35235001 1352 SUPPORT PIN, CLAMP
6 S35236000 1|88 3.2 WASHER, BENDING 3.2
7 021300306 1[92 & M3 NUT 3 M3
8 SA7776001 1|[E % F= 40 4 R-L26W WORK CLAMP ASSY R-L26W
9 S43409001 1% & R-L3W WORK CLAMP, R-L3W
10 SA7727101 1|3= 8 RJW CLAMP ARM R-JW
11 S35235001 13524 SUPPORT PIN, CLAMP
12 S35236000 1|88 3.2 WASHER, BENDING 3.2
13 021300306 1[92 & M3 NUT 3 M3
<AFEHHA L30> <For waist belt presser L30>
1 SA7781001 1EHKXREEH LW WORK CLAMP SET L30W
2 SA7779001 1|[E# FH 4 L-L30wW WORK CLAMP ASSY L-L30W
3 S43410001 1|E#*E L-L4W WORK CLAMP, L-L4W
4 SA7726101 1|28 L-JW CLAMP ARM L-JW
5 S35235001 1352 SUPPORT PIN, CLAMP
6 S35236000 1|88 3.2 WASHER, BENDING 3.2
7 021300306 1[92 & M3 NUT 3 M3
8 SA7780001 1|[E % =40 4 R-L30OW WORK CLAMP ASSY R-L30W
9 S43411001 1| % & R-L4W WORK CLAMP, R-L4W
10 SA7727101 1|3= 8 RJW CLAMP ARM R-JW
11 S35235001 UEES: SUPPORT PIN, CLAMP
12 S35236000 1|88 3.2 WASHER, BENDING 3.2
13 021300306 1[92 & M3 NUT 3 M3

81




AA4 . Mii/E % E / Attachment set

82



AA4. BB 3 E / Attachment set

SRS | BMAFe | e e AR NAME OF PARTS RM

<HETHATEE> <For exchange parts>
<BATF -02TE D 01> <Exchange parts from -02 to -01>

1 SA7784101 1B THRFEMH4A 01 EXCHANGE PARTS SET 01

2 SA7782101 1|8 RSLH #:(-01) PLATE ASSY RS 01

3 SA7055101 1| E B4R 2 28 RS30 WORK CLAMP PLATE RS30 UNIT

4 SA7056001 1|EwmREH RS WORK CLAMP PLATE RS ASSY

6 $35315001 1|tk OPENING SLIDE BLOCK

7 S35316001 1 ARZIER SLIDE BLOCK SUPPORT PLATE

8 060020416 2|42 4T M2X4 SCREW BIND M2X4

9 SA5673001 11$H1R R-42 NEEDLE PLATE R-42

10 S06696004 2|42 $T M3X6 SCREW, FLAT M3X6

11 $39932101 1|E % 3% R-30 CLOTH WORK CLAMP, R-30

12 $35236000 1|82 E 3.2 WASHER, BENDING 3.2

13 S35235001 1|32 2844 SUPPORT PIN, CLAMP

14 021300306 1|42 8 M3 NUT 3 M3

15 SA5560001 1| RMAZH CLAMP SHAFT HOLDER

16 062400816 2|42 4T M4X8 SCREW PAN M4X8

17 SA5674001 1|37 &5 CLAMP FULCRUM SHAFT

18 048060142 2|5 4B Co RETAINING RING EXTERNAL C6

19 SA5585101 1|E£4#FR CLAMP LEVER R

20 018501436 1|82 48 M5X14 BOLT SOCKET M5X14

21 SA5576001 1|E&&R CLAMP ARM R

22 014400536 2|42 4T M4X5 SET SCREW SOCKET(CP) M4X5

23 SA7550001 1|15 #E R CLOTH GUIDE R

24 S$35326101 1|424T M3.5 SCREW M3.5

25 $35330001 1| ERHE R WORK CLAMP PLATE, R

26 SA7526001 1\ EET A THREAD TRIMMER LINK LEVER ASSY

27 SA7778001 1| ZEEFER LINK LEVER ROLLER

28 137191051 1|#4E STOP RING

29 SA5693001 1| B AE$T M4 SHOULDER SCREW M4

30 S$34906100 1ILBEE BUSH TR TRIMMER ARM

31 062260516 2|82 £T M2.6X5 SCREW PAN M2.6X5

32 S$34905101 1|1 4T 58 THREAD CUTTER LEVER ARM

33 018401036 1|82 48 M4X10 BOLT SOCKET M4X10

34 $37858000 15144 4X8 NEEDLE PIN, 4X8

35 S34903001 1| &£ SPRING HOOK

36 S34883001 VBT SPRING, EXTENSION

37 $34902001 1| E SPRING HOOK

38 021350106 1|92 8 M3.5 NUT 1 M3.5

39 062260406 1|82 4T M2.6X4 SCREW PAN M2.6X4

40 S$34901001 AIE3: THREAD TRIMMER ARM

41 $34900001 114> 4145 OPENER, ;T-NIPPER

42 153219001 1NHTNEE COLLAR, ;MOVABLE KNIFE

43 $34899001 1|2 T # MOVABLE KNIFE ASSY

44 S34898001 1AEH 1.4 PIN, SPRING 1.4

45 141542001 3[124T 3.18 SCREW 3.18

46 SA7076001 RS THREAD HANDLER

47 S01694001 1|92 4T SM2.38X4 SCREW, FLAT SM2.38X4

48 S34896001 1 ETILEE BRACKET, :FIXED KNIFE

49 061300416 2|82 4T M3X4 SCREW FLAT M3x4

50 S$34895001 1ET] FIXED KNIFE

51 018260832 2|82 48 M2.6X8 BOLT, SOCKET M2.6X8

52 S34894001 1|14 S @R THREAD GUIDE PLATE

53 S$34893001 1NETNLER SETTING BRACKET FIXED KNIFE

54 062300512 2|42 4T M3X5 SCREW PAN M3X5

55 S$34889101 1| k&HH THREAD NIPPER ASSY

56 $34890001 1|3 U THREAD NIPPER, U

57 S34891101 1|34 D THREAD NIPPER, D

58 S34888101 1|34 M THREAD NIPPER, M

59 $34892001 1|4y 244 OPENER PIN

60 062020416 2|42 4T M2Xx4 SCREW PAN M2x4

61 021020106 2|82 8 M2 NUT 1 M2

83




AA4 . Mii/E2EE / Attachment set

- - - - - - - - - - - - - -

—_—— e —— —— ————————————— ——————_——_——,—————————————— e — — e — — —

—_—————————————————————————————

109

121
o

120
122—@%
123—3

—_—— e ———— e — e — e — e — e —

84



AA4. ftIE2EE / Attachment set

SRS | salhFs | BE EEEAR NAME OF PARTS RM
62 542515001 2|42 £ M2.6X3.5 SCREW M2.6X3.5
63 $34887001 1N ETIREE SPRING, PLATE :F-KNIFE
64 $34886001 1NETIREE U SPRING, U PLATE ;F-KNIFE
65 SA7077001 1|E# U PRESSER PLATE U
66 060400516 2|42 $T M4X5 SCREW BIND M4X5
67 152904001 19247 SM4.37 SCREW, SM4.37
68 104336003 1|82 4T SM2.38 SCREW, SM2.38
69 $34884000 1|94 OPENER SPRING
70 060630312 2[424T SM2.38-56X3 SCREW BIND SM2.38-56X3
71 021400306 1|75 AI2E M4 NUT 3 M4
72 062300416 2|8 4T M3x4 SCREW PAN M3X4
73 SA7060101 1| FE B4R S 25 4 LS30 WORK CLAMP PLATE LS30 UNIT
74 SA7061001 1| ERRAH LS WORK CLAMP PLATE LS ASSY
75 $35315001 1|1k OPENING SLIDE BLOCK
76 $35316001 1 ARZIER SLIDE BLOCK SUPPORT PLATE
77 060020416 2|42 4T M2X4 SCREW BIND M2X4
78 SA5672001 1|54 L42 NEEDLE PLATE L-42
79 S06696004 24247 M3X6 SCREW, FLAT M3X6
80 $39931101 1|E# 3k L-30 CLOTH WORK CLAMP, L-30
81 $35236000 1|38 3.2 WASHER, BENDING 3.2
82 $35235001 1|32 5244 SUPPORT PIN, CLAMP
83 021300306 1|82 8 M3 NUT 3 M3
84 SA5560001 1| A Z IR CLAMP SHAFT HOLDER
85 062400816 24247 M4x8 SCREW PAN M4X8
86 SA5674001 1|37 25 5l CLAMP FULCRUM SHAFT
87 048060142 2|4 A4 C6 RETAINING RING EXTERNAL C6
88 SA5671101 14T L CLAMP LEVER L
89 018501436 14242 M5X14 BOLT SOCKET M5X14
90 SA5577101 1|38 | CLAMP ARM L
91 014400536 2|42 4T M4X5 SET SCREW SOCKET(CP) M4X5
92 SA7551001 1% $41R L CLOTH GUIDE L
93 S35326101 1|824T M3.5 SCREW M3.5
94 $35329001 1| ERHR L WORK CLAMP PLATE, L
95 SA7783001 1| TR EIRMEA 01 EXCHANGE PARTS SET 01
96 SA7578001 1NSE&FEEHC GIMP THREAD GUIDE C ASSY
97 SA7063001 18&SmC GIMP THREAD GUIDE C
98 SA7613001 1 BEER GIMP THREAD CLAMP PLATE
99 SA7614001 1| E&IE e GIMP THREAD TENSION SPRING
100 062300506 1|82 £T M3X5 SCREW PAN M3X5
101 025030236 1|5 E M3 WASHER PLAIN M 3
102 SA7615001 11&E3 COLLAR 3
103 SA7064001 1NEHNE UPPER MOVABLE KNIFE
104 060300416 19247 M3Xx4 SCREW BIND M3X4
105 $35029001 1| L3171 A UPPER MOVABLE KNIFE, A
106 SA7065001 115t7L1R 1.6 THROAT PLATE 1.6
107 SA6971101 1|EEEWEFIH L-THREAD TAKE-UP GUIDE LENER
108 SAB6974001 11K&SmC LOWER THREAD GUIDE C
109 SA7068001 1T & FRAH GIMP THREAD TAKE-UP G-L ASSY
110 SA7069001 1|76 g e GIMP THREAD TAKE-UP G-HOLDER
111 SA7070001 1T &R G-THREAD TAKE-UP GUIDE PLATE
112 SA7071001 1|76 T R IER R GIMP THREAD TAKE-UP G-E PLATE
113 SA7072001 1|5l AR$T M4 SHOULDER SCREW M4
114 021400306 17N AIZE M4 NUT 3 M4
115 158722001 1|32E 4.2 WASHER PLAIN 4.2
116 SA7073001 1NEESm GIMP THREAD GUIDE
117 062300416 1|42£T M3X4 SCREW PAN M3x4
118 SA7074001 2l SPRING TORSION
120 SA7053001 1|thE G-THREAD TAKE-UP GUIDE COLLAR
121 SA7054001 1585 G-THREAD TAKE-UP GUIDE SHAFT
122 048050142 1|4 F {4 C5 RETAINING RING EXTERNAL C5
123 014400536 1|82 £T M4X5 SET SCREW SOCKET(CP) M4X5

85




AA4 . MtE % E / Attachment set

—_—— e —— . —— —— — —— —————— — — ——— —— — — —— — — e —— — —— — — — e — — e —

—_—— e

—_—— e ———————————————— —— —— ————— —— ——— ——.———_——_——— e — — —

110 116117

\__l_____/

—_—_——,——
\
|

—_——— —————— e ——— e —— e —

86




AA4. t[E%EE / Attachment set

SRS | FHHFS | U8 o =L NAME OF PARTS RM
124 SA7555001 1|43 FEED BAR PLATE SPRING
125 062400816 |  2[#24£T M4X8 SCREW PAN M4X8
126 $37195001 1|55 22 HAMMER, 22
127 $37199001 1|4 30 HAMMER, 30
128 SA5584001 1| SELMgHE CYLINDER SCREW

87




AA5 . Hit B2 E / Attachment set

95

|

|

97— |
TR 95 ¢

94k |

107 — _@é 101 105 |

o |

|

|

|

|

|

|

|

|

| 106 =220 93 100
| = 08
| 11 Léagz
|

|

|

|

|

|

71 59 47 48

50— .
49 QI;‘E 58_€|577_
L5

T—55]62
51 75337




AA5. Fit/B3E / Attachment set

SRS | EH4FS [HE EEHHE B NAME OF PARTS RM

<AF-0FAESH> <For -00 circular stitch set>

1 SA7804101 1FHILERFEHLH D13 00 EXCHANGE PARTS SET D13 00

2 SA7802101 1| ERIHR 248 4 RD13 WORK CLAMP PLATE ASSY RD13

3 SA7080001 1|ERRAHER WORK CLAMP PLATE R ASSY

5 S41340001 1|$t#% RD13 NEEDLE PLATE, RD13

6 S41337001 1|E# 3%k D13 WORK CLAMP, D13

7 SA7803201 1| E#IR 2B 4 LD13 WORK CLAMP PLATE ASSY LD13

8 SA7083001 1\ERREAHEL WORK CLAMP PLATE L ASSY

10 SA7149001 1|1t PLATE SPRING

11 S35326101 14247 M3.5 SCREW M3.5

12 SA7150101 1|#14 A THREAD TRIMMER A

13 SA7151101 IES: THREAD TRIMMER B

14 S35326101 1|484T M3.5 SCREW M3.5
<AFHAEESHE> <For -01 circular stitch set>

15 SA7808101 1FIL TR FER44H SD13 01 EXCHANGE PARTS SET SD13 01

16 SA7806101 1| E4RRSD1348 ¥ PLATE RSD13 ASSY

17 SA7805101 1| E B4R 5 48 RSD13 WORK CLAMP PLATE ASSY RSD13

18 SA7056001 1\ERRAHRS WORK CLAMP PLATE RS ASSY

20 S41340001 1|$t#% RD13 NEEDLE PLATE, RD13

21 S41337001 1|E# 3%k D13 WORK CLAMP, D13

22 SA7526001 1| I&EZTAY THREAD TRIMMER LINK LEVER ASSY

23 SA7778001 1| EETRE LINK LEVER ROLLER

24 137191051 134 STOP RING

25 SA5693001 1| B AE$T M4 SHOULDER SCREW M4

26 $34906100 1NEBEE BUSH TR TRIMMER ARM

27 062260516 2|82 4T M2.6X5 SCREW PAN M2.6X5

28 S34905101 1P 4T 88 THREAD CUTTER LEVER ARM

29 018401036 18248 M4X10 BOLT SOCKET M4X10

30 S37858000 115144 4X8 NEEDLE PIN, 4X8

31 S34903001 1385 SPRING HOOK

32 S34883001 1|18 E SPRING, EXTENSION

33 S34902001 1 &+ SPRING HOOK

34 021350106 1|42 6 M3.5 NUT 1 M3.5

35 062260406 1|82 4T M2.6X4 SCREW PAN M2.6X4

36 S34901001 1148 THREAD TRIMMER ARM

37 S34900001 1|9 &5 OPENER, :T-NIPPER

38 153219001 MG COLLAR, ;MOVABLE KNIFE

39 S34899001 1|50 J1EH MOVABLE KNIFE ASSY

40 S$34898001 13885 1.4 PIN, SPRING 1.4

41 141542001 3[424T 3.18 SCREW 3.18

42 SA7076001 134238 THREAD HANDLER

43 S01694001 1|824T SM2.38X4 SCREW, FLAT SM2.38%4

44 S34896001 1| ETI G EE BRACKET, :FIXED KNIFE

45 061300416 2|82 4T M3X4 SCREW FLAT M3X4

46 S34895001 11=ET] FIXED KNIFE

47 018260832 2|82 M2.6X8 BOLT, SOCKET M2.6X8

48 S34894001 1 &S @R THREAD GUIDE PLATE

49 S34893001 1NETNRER SETTING BRACKET FIXED KNIFE

50 062300512 2|82 4T M3X5 SCREW PAN M3X5

51 S34889101 1| E&BH THREAD NIPPER ASSY

52 S34890001 1|4 U THREAD NIPPER, U

53 S34891101 1|1%&& D THREAD NIPPER, D

54 S34888101 1|4 M THREAD NIPPER, M

55 S34892001 114> 24l OPENER PIN

56 062020416 2 |824T M2X4 SCREW PAN M2X4

57 021020106 2428 M2 NUT 1 M2

58 542515001 2|42 & M2.6X3.5 SCREW M2.6X3.5

59 S34886001 1 ETIHRBEE U SPRING, U PLATE :F-KNIFE

60 SA7077001 1|E#H U PRESSER PLATE U

61 060400516 2|42 T M4X5 SCREW BIND M4X5

62 152904001 1|42 4T SM4.37 SCREW, SM4.37

63 104336003 1|42 4T SM2.38 SCREW, SM2.38

64 S34884000 1|4 ceoems OPENER SPRING

89




AA5 . Mt B3 E / Attachment set




AA5. Bif/B3E / Attachment set

SRS | EHEGEFS |HE FEHE B NAME OF PARTS RM
<AF-BAEEH> <For -01 circular stitch set>
65 060630312 2|82 4T SM2.38-56X3 SCREW BIND SM2.38-56X3
66 021400306 1A fiEE M4 NUT 3 M4
67 062300416 2|42 4T M3x4 SCREW PAN M3X4
68 SA7807101 1| E B4R S48 4 LSD13 WORK CLAMP PLATE ASSY LSD13
69 SA7061001 1| EHGRAH LS WORK CLAMP PLATE LS ASSY
71 S34887001 1NETRBE SPRING, PLATE ;F-KNIFE
72 $35315001 1|tk OPENING SLIDE BLOCK
73 S35316001 1| ARFIER SLIDE BLOCK SUPPORT PLATE
74 060020416 2|42 4T M2X4 SCREW BIND M2X4
75 S06696004 2|42 4T M3x6 SCREW, FLAT M3X6
76 $35236000 1|88 3.2 WASHER, BENDING 3.2
77 $35235001 1|32 2844 SUPPORT PIN, CLAMP
78 021300306 1|42 8 M3 NUT 3 M3
79 SA5560001 1| RMAZH CLAMP SHAFT HOLDER
80 062400816 2|42 $T M4X8 SCREW PAN M4Xx8
81 SA5674001 1| 55 CLAMP FULCRUM SHAFT
82 048060142 2|5 4E Co RETAINING RING EXTERNAL C6
83 SA5585101 1|%4#FR CLAMP LEVER R
84 018501436 1|82 48 M5X14 BOLT SOCKET M5X14
85 SAB734101 1|38 R-J CLAMP ARM R-J
86 014400536 2|42 $T M4X5 SET SCREW SOCKET(CP) M4X5
87 SA7550001 1|15 #E R CROTH GUIDE R
88 S$35326101 14247 M3.5 SCREW M3.5
89 $35315001 1|tk OPENING SLIDE BLOCK
90 S$35316001 1| fath iR SLIDE BLOCK SUPPORT PLATE
91 060020416 2|82 £T M2X4 SCREW BIND M2x4
92 S41341001 1|$t#% LD13 NEEDLE PLATE, LD13
93 S06696004 2|42 4T M3X6 SCREW, FLAT M3X6
94 S41337001 1|E#¥*E D13 WORK CLAMP, D13
95 $35236000 1|80 3.2 WASHER, BENDING 3.2
96 $35235001 1|3 2844 SUPPORT PIN, CLAMP
97 021300306 1428 M3 NUT 3 M3
98 SA5560001 1| T 5R Z AR CLAMP SHAFT HOLDER
99 062400816 2|82 £T M4X8 SCREW PAN M4X8
100 SA5674001 1|3 545 CLAMP FULCRUM SHAFT
101 048060142 2|4 A4 C6 RETAINING RING EXTERNAL C6
102 SA5671101 1| =4 L CLAMP LEVER L
103 018501436 18248 M5X14 BOLT SOCKET M5X14
104 SAB6743101 1|38 L) CLAMP ARM L-J
105 014400536 2|82 4T M4aX5 SET SCREW SOCKET(CP) M4X5
106 SA7551001 1% L CROTH GUIDE L
107 $35326101 1|42 4T M3.5 SCREW M3.5

91




AAG . Mif /B2 8 / Attachment set

" 10

11

3

« HEARILEEXR . BERLIIBEER.

« When using a circular stitch work clamp,
replace with the parts listed adove.

T
T

4 -

5 i

92



AAB. fif/B3E / Attachment set

SHBRE | EHEFS | HE ZHHEAR NAME OF PARTS
<-00,-01: B FHF> <For -00, -01: circular stitch>
1 S41337001 2|E#H*E D13 WORK CLAMP, D13
2 S41340001 1|$t#% RD13 NEEDLE PLATE, RD13
3 S41341001 1|$t#8 LD13 NEEDLE PLATE, LD13
4 S41344001 1|48 D3 CUTTING BLOCK, D3
5 S41345001 1| %% D5 CUTTING BLOCK, D5
6 S41346001 1|$171 D2 KNIFE, D2
7 S41347001 1|47171 D3 KNIFE, D3
8 S41348001 1|$17] D4 KNIFE, D4
9 S41349001 114171 D5 KNIFE, D5
10 SAB6743101 1|38 L) CLAMP ARM L-J
11 SAB734101 1|E&RJ CLAMP ARM R-J

93




AB. T 2k t& tH B N %% B/ Upper thread breakage detector
AC. 5JE# % B/ Air pressure detector

SRS | FHRGEFS |H8E FEH B NAME OF PARTS RM
<HEHERHBNER <Upper thread breakage detector>
<A FEMELIM> <Except for Europe>

1 SA8077001 1HEMERHBRNEEEY THREAD BREAKAGE DETECTOR SET
<A FEM> <For Europe>

1 SA80770E1 1HEMERHBRNEEEY THREAD BREAKAGE DETECTOR SET

2 SA8359001 1| LTk R R 4R THREAD BREAKAGE BOX ASSY
3 060400816 2|42 5T M4X8 SCREW BIND M4X8
4 SA8363001 1|BE&E CORD BUSH
<SEHHER <Air pressure detector>
<H FERMLIM> <Except for Europe>
5 SA9527001 11 8EKRHEEEH AIR PRESSURE DETECTOR
< FEM> <For Europe>
5 SA95270E1 11]8EKHEEEH AIR PRESSURE DETECTOR
6 SA9479001 1MEHFX PRESSURE SWITCH
7 SA9480001 1|&Ek PT1/4 ELBOW PT 1/4

94



AD . B4 EZ3EE / Upper thread nipper device set

\

ﬂ @@é@%@@w@

< Yol

95



AD. E %k k&% &/ Upper thread nipper device set
SHE | SAES | Ok T 2h P 2 R NAME OF PARTS RM

< FEHMLId> <Except for Europe>

1 SA7931001 1|kEEE THREAD NIPPER DEVICE SET
<A FEM> <For Europe>

1 SA79310E1 1| REEE THREAD NIPPER DEVICE SET

2 SA7932001 1|k EAEM UPPER THREAD NIPPER SET

3 SA7746001 1|k ity THREAD NIPPER SETTING HOLDER

4 SA7761001 1|2 1450 %E SH8LUU LINEAR BUSH SH8LUU

5 SA8358001 1| EGLIR STOPPER

6 062400616 1|92$T M4X6 SCREW PAN M4X6

7 018401036 2| #2442 M4X10 BOLT SOCKET M4X10

8 SA7741001 MCEIE THREAD NIPPER SHAFT GUIDE

9 018400836 2|82 4% M4X8 BOLT SOCKET M4X8

10 025040236 2| FEE M4 WASHER PLAIN M 4

11 SA7769001 1|9K 5h 5248 14 DRIVING HOLDER ASSY

12 SA7744001 1|9E 5h 58 DRIVING HOLDER

13 SA7772001 MCES--30 NIPPER SETTING PLATE

14 153596001 2|1 E WASHER

15 109239001 1|3 E WASHER, WAVE SPRING

16 048080142 1|5 A $E R C8 RETAINING RING EXTERNAL C8

17 S34969001 1| SELEFF$E B ROD PIN, B: CYLINDER

18 048030342 2|$418 E3 RETAINING RING E3

19 SA8253001 1| =S5IEH CYLINDER ASSY

20 SA7933001 1| =SELZHH 10X6 CYLINDER ASSY 10X6

21 SA7011001 2|#E 3% KJIH04-M3 JOINT KJH04-M3

22 S34970001 1| SEIHF CYLINDER ROD OPENING

23 062302016 2|#24$T M3X20 SCREW PAN M3X20

24 026030136 2| 4B S3 WASHER PLAIN S 3

25 SA8243001 MCEL:L: UPPER THREAD NIPPER ASSY

26 SA7747001 1|%&3% A THREAD NIPPER A

27 SA7740001 EES: THREAD NIPPER B

28 S41424001 1]44 PIN

29 048020342 2|4 E2 RETAINING RING E2

30 SA7742001 1|3 SPRING

31 062300416 2|#24T M3x4 SCREW PAN M3x4

32 SA7934001 1|55L 4X3 CYLINDER 4X3

33 SA7935001 2| T &k M-3ALU-2 TUBE ELBOW M-3ALU-2

34 SA7770001 1]44 PIN

35 0A4261406 2|42 4% (2 ) M2.6X14DA SCREW PAN (S/P WASHER) M2.6X14

37 SA7743001 1|3 SPRING

38 025080236 3[FE#E M8 WASHER PLAIN M 8

39 048080142 1155 C8 RETAINING RING EXTERNAL C8

40 081008870 2|0 S8 ORING S8

41 SA8254001 1| L TREEH V-FEEDING CYLINDER ASSY

42 SA7936001 1| SELEH 16X15 CYLINDER ASSY 16X15

43 $12150000 2| &%k M-5HL-4 TUBE ELBOW, M-5HL-4

44 SA7739001 1| L TFREZE V-FEEDING CYLINDER HOLDER

45 018400836 2| 4248 Max8 BOLT SOCKET M4X8

46 025040236 2| EE w4 WASHER PLAIN M 4

47 SA7745001 118& COLLAR

48 109239001 1|3 E WASHER, WAVE SPRING

49 025050336 1|3 L5 WASHER PLAIN L 5

50 021500216 1|75 A2 M5 NUT 2 M5

51 S04557000 8[E 3%k PLTIM BAND PLT1M

52 SA7937001 11E=H5EE 2X1.2-34 AIR TUBE 2X1.2-34

53 SA7938001 1| BEEE 2X1.2-35 AIR TUBE 2X1.2-35

54 SA7939001 1|EHEE 4X2.5-30 AIR TUBE 4X2.5-30

55 SA7940001 1|=HEE 4X2.5-31 AIR TUBE 4X2.5-31

56 SA7941001 1| ERIFEE 4X2.5-32 AIR TUBE 4X2.5-32

57 SA7942001 1|5 EE 4X25-33 AIR TUBE 4X2.5-33

58 SA7875001 1@ 284 VALVE UNIT SET

59 SA7876001 111807148 VALVE UNIT ASSY

60 S$39115100 2|17 vQz2151-5 VALVE, VQZ2151-5

96




AD . H% X% 32 E / Upper thread nipper device set

\

w @ @é@%&ﬁ

97



AD. H# F &% &/ Upper thread nipper device set

SRS | FHEGEFS |HE FEHE B NAME OF PARTS RM
61 140682001 E&ER SILENCER
62 153274001 2|Z 118 CAP, 1/8
63 S01542100 1| E &k 61 ELBOW UNION 61
64 S$39116100 1118 VQZ21518-5 VALVE VQZ2151S-5
65 S42148101 dES3 VALVE SETTING PLATE
66 018503036 2|82 48 M5X30 BOLT SOCKET M5X30
67 028050243 2[ERE 2-5 WASHER, SPRING 2-5
68 SA7943001 2|25 12 $H KJR02-04 REDUCER KJR02-04
69 S41442000 1| SEE 6X4-28 AIR TUBE, 6X4-28
70 032422003 2| ARHZET M4.1X20 WOOD SCREW, ROUND 2 M4.1X20
71 SA7821001 NEXE TR THREAD NIPPER VALVE HARNESS
72 SA7877001 1% & KQ2T08-06 UNION KQ2T08-06
73 SA7878001 1| = KEFEE 8X5-100 AIR TUBE 8X5-100
74 S55485001 3[4E 2 (%5 E ) M5X12 BOLT SOCKET (S/P WASHER) M5X12
75 SA8297001 1% £l 5 [ RB CROTH GUIDE RB
76 SA8298001 1% 8% @ LB CROTH GUIDE LB
77 525567000 1|BR&E#8 CORD HOLDER #8
78 0A5400806 1|42 4875 &) M4X8DB SCREW PAN (S/P WASHER) M4X8
79 S04557000 6|E &3 PLTIM BAND PLT1M

98




AE . M17]KE# 3 E / Cut length changeover device

99



AE. 171K E§#6% & / Cut length changeover device

SRS | BEHFS | UE S B IR NAME OF PARTS RM

<A TFERMLIM> <Except for Europe>

1 SA9313001 NI KE®HIREE CUT LENGTH CHANGEOVER DEVICE
<ATFERM> <For Europe>

1 SA93130E1 1IN KE®HIREE CUT LENGTH CHANGEOVER DEVICE

2 SA9327001 1| KBTI A S B HAMMER SELECTOR ASSY B

3 SA9328001 1| [ELZ %R B CYLINDER SUPPORT PLATE B

4 SA9329001 1| SE[%REWRB CYLINDER SETTING PLATE B

5 018400836 2(4#24& M4x8 BOLT SOCKET M4X8

6 026040136 2| FmE 4 WASHER PLAIN S 4

7 028040246 2[E A 2-4 WASHER SPRING 2-4

8 062300616 2|42 4T M3X6 SCREW PAN M3X6

9 SA9330001 1| SERELEB HAMMER SETTING LEVER B

10 018400836 18242 M4X8 BOLT SOCKET M4X8

11 SA9331001 1| RSz 3EPR 4R B SENSOR PARTITION PLATE B

12 014300332 18247 M3X3 SET SCREW SOCKET (CP) M3X3

13 SA7642001 1| Bl Sk ERFL L B % R7 28 POSITION SENSOR ASSY

14 $53917000 2 | R% R 28 3 PE MS-GLS SENSOR BRACKET, MS-GL8

15 062300816 2 (4247 M3X8 SCREW PAN M3X8

16 SA9332001 1| E# X SELHHEB ROTARY CYLINDER ASSY B

17 SA9333001 1| E1ER SER A HB ROTARY CYLINDER PLATE ASSY B

18 SA9334001 1|R% RIEE R ¥EHRB SENSOR SETTING PLATE B

19 018301636 2|424& M3X16 BOLT SOCKET M3X16

20 S16603000 2|k TUBE ELBOW, W/VALVE

21 SA9335001 1|25 4X2.5-60 AIR TUBE 4X2.5-60

22 SA9336001 1| =K E 4X2.561 AIR TUBE 4X2.5-61

23 SA9337001 2|=SE 4X25 AR TUBE 4X2.5

24 SA7793001 2|z 4 SPEED CONTROLLER

25 S04557000 2[HB 2% PLTIM BAND PLT1M

26 SA8234001 dIgk:R:s VALVE ASSY

27 $53928001 1|18 VZ3120-F VALVE VZ3120-F

28 S14145000 1143k 06-M5 HALF UNION 06-M5

29 $11426000 2(ZBE#E L M5 ELBOW UNION 4M5

30 032361602 2| A4Z4T M3.5X16 WOOD SCREW ROUND 2 M3.5X16

31 SA7820001 1|OPIE I T£H BB 4% OP VALVE HARNESS

32 018300536 2|#24% M3X5 BOLT SOCKET M3X5

33 060400816 2 (42T M4X8 SCREW BIND M4X8

34 S04557000 | 10|ma 43 PLTIM BAND PLT1M

35 SA7877001 1|iZEZE KQ2T08-06 UNION KQ2T08-06

36 SA7878001 1| =KEE 8X5-100 AIR TUBE 8X5-100

37 S$41442000 1| ZTREE 6X4-28 AIR TUBE, 6X4-28

38 149287000 1| [E&R CORD HOLDER 7N

39 0A4400806 1|82 48 (7522 ) MAX8DA SCREW PAN (S/P WASHER) M4X8

40 SA7832101 1| 1817 Ao 4t 2% HAMMER VALVE CONNECT HARNESS

41 SA8237001 1| B 501K CORD HOLDER PLATE

42 018500836 2 (1248 M5X8 BOLT SOCKET M5X8

43 S00480000 1| &3k #5 CORD HOLDER 5N

44 018400636 1|8242 M4X6 BOLT SOCKET M4X6

45 SA8297001 1|% #1515 RB CLOTH GUIDE RB

46 SA8298001 1|#&#SE LB CLOTH GUIDE LB

47 SA9411001 1|4 % NH-5P CONNECTOR NH-5P
<AFERLEHF.> <For eyelet buttonhole>

48 SA9338001 1|8 S3E 26 HAMMER PLATE 26

48 SA9339001 1|3 S 4E 38 HAMMER PLATE 38
<AFERHAA> <For straight buttonhole>

48 SA9340001 1|BISEES HAMMER PLATE 5

48 SA9341001 1|BISE 7 HAMMER PLATE 7

100




AE . M17]KE ¥ 3E E / Cut length changeover device

101



AE. T17]K E##:% & / Cut length changeover device

SHS | FHHFS | 8B AR NAME OF PARTS RM
<BF-00. -01> <For =00 and -01>
49 SA9342001 & L-JB CLAMP ARM L-JB
<A F -02> <For -02>
49 SA9343001 *EL-C CLAMP ARM L-C
<EMH> <Option Parts>
50 SA9314001 V$A$0FL Rk Rz B 4 1 B-HOLE SENSOR SET
51 SA8232001 1|$AFNFLR% B 22 4 40 14 B-HOLE SENSOR PLATE ASSY
52 SA8233001 1|f R RSB 2R CLOTH SENSOR SETTING PLATE
53 S$31568000 1| YIR 5h 4h 32 R Y-DRIVING SHAFT HOLDER
54 018501636 18242 M5X16 BOLT SOCKET M5X16
55 $59890001 2|92 48 SM4.37-40X8 BOLT, SOCKET SM4.37-40X8
56 100645003 2| @ WASHER
57 SA7643001 MG EEIvES N-CLOTH SENSOR
58 062301414 2|#2$T M3X14 SCREW PAN M3X14
59 028030243 2B 2-3 WASHER, SPRING 2-3
60 S04557000 1|B 3% PLTIM BAND PLT1M
61 S53922001 1| % Bz 38 % 35 4 SENSOR SETTING SHAFT

102




AF . ;15| 5% & / Fly indexer




AF. #4553 &/ Fly indexer

SRS | EHHFS WE ZEE AR NAME OF PARTS RM

<AFHMUSMBYERER > <Except for Europe standard size>

1 SA8079101 16 R5ISEEM FLY INDEXER M
<BFHRMBRERT> <For Europe standard size>

1 SA80791E1 16 R5ISEEM FLY INDEXER M
<A FRMLLIMY X RS> <Except for Europe large size>

1 SA8080101 165 SEEL FLY INDEXER L
<AFERMB AR~ <For Europe large size>

1 SAB0801E1 165 SEEL FLY INDEXER L

2 018501636 1[#21& M5X16 BOLT SOCKET M5X16

3 021500216 1< A2 E M5 NUT 2 M5

4 S42112100 1% %m B shik FEED MOVABLE BLOCK

5 SA7873001 1SELE EHELAH 10X5 CYLINDER ELBOW ASSY 10X5

6 S42114000 1L 10X5 CYLINDER, 10X5

7 $12150000 1| % M-5HL4 TUBE ELBOW, M-5HL-4

8 SA7733001 1RELRER CYLINDER SETTING PLATE

9 018401236 2|42 & M4X12 BOLT SOCKET M4X12

10 S42116000 1% [EHE LINEAR BUSH

11 048120142 1|54 E C12 RETAINING RING EXTERNAL C12

12 SA7734001 1 ZELLHE S IR C-PIN GUIDE PLATE

13 018401236 2|42 & M4X12 BOLT SOCKET M4X12

14 SA7735001 1| ELLEH PIN

15 S42119001 1|EE SPRING

16 SA7874001 1= ELLE 1 10X60 CYLINDER ASSY 10X60

17 S$42121000 1= &L 10X60 CYLINDER, 10X60

18 SA7817001 kXt == va- FEED PLATE RIGHT SENSOR

19 $12150000 2| &k M-5HL-4 TUBE ELBOW, M-5HL-4

20 S$42123001 1|=SELFF CYLINDER ROD

21 S42124001 1S ELFF 5 CYLINDER ROD PIN

22 048030342 2|34E E3 RETAINING RING E3

23 S42125100 1EfmF LR STOPPER BLOCK

24 018401636 1[92 M4X16 BOLT SOCKET M4X16

25 S42126101 1| FERER SWITCH SETTING PLATE

26 018401236 1[92 M4X12 BOLT SOCKET M4X12

27 025040236 1| E2E M4 WASHER PLAIN M 4

28 SA7818001 1ZERREF X FEED PLATE LEFT SWITCH

29 SA8534001 1§ FF < AM5063 MICRO SWITCH AM5063

30 062301414 2|42 £T M3X14 SCREW PAN M3X14

31 028030243 23 E R 2-3 WASHER, SPRING 2-3

32 S$24325001 2|%E SET SCREW COLLAR

33 014400532 2|42 5T M4X5 SET SCREW SOCKET (CP) M4X5

34 S$42128101 21 EHR S FEED GUIDE SHAFT

35 018401236 4|42 1& MaX12 BOLT SOCKET M4X12

36 S42129101 1ERTFSFEASL FEED BAR GUIDE ASSY, L

37 018400836 2|42+ M4X8 BOLT SOCKET M4X8

38 025040236 1| E2E M4 WASHER PLAIN M 4

39 S42133000 1| SELEH 10X5 CYLINDER ASSY, 10X5

40 S42114000 1= &L 10X5 CYLINDER, 10X5

41 $11433000 1| &k 4v5 HOSE NIPPLE, 4M5

42 S05356000 1(¥n3k A BUTTON CLAMP, A

43 S42134101 NEHRFSEAHR FEED BAR GUIDE ASSY, R

44 SA7819001 1 ZEERESFFX FEED PLATE HOME SWITCH

45 SA8534001 1| FF = AM5063 MICRO SWITCH AM5063

46 062301414 2|42 £T M3X14 SCREW PAN M3X14

47 028030243 2EERE 2-3 WASHER, SPRING 2-3

48 060400516 2|42 £T M4X5 SCREW BIND M4X5

49 025040236 2| F M4 WASHER PLAIN M4

50 S$42138101 1[EmE L CLOTH FEED PLATE, L

51 003300812 2|42 £T M3X8 SCREW, FLAT M3X8

52 S$42139201 1[EHER CLOTH FEED PLATE, R

53 003300812 3|42 4T M3X8 SCREW, FLAT M3X8

54 S42140100 1 HEMENS @ CLOTH SET GUIDE, VERTICAL

55 060400516 2|42 £T M4X5 SCREW BIND M4X5

104




AF . 7 #l5| 3% & / Fly indexer




AF. 7 #45| 53 &/ Fly indexer

SRS | FHEFS | HE FEH AR NAME OF PARTS RM

56 025040236 2| EE M4 WASHER PLAIN M 4

57 S42141100 1N ERNEESE L CLOTH SET GUIDE, L; HORIZONTAL

58 S42143200 1|43 PLATE SPRING

59 060300416 2|#24T M3x4 SCREW BIND M3X4

60 060400416 2|92 4T M4x4 SCREW, BIND M4x4

61 025040236 2| EE M4 WASHER PLAIN M 4

62 S42142100 1NHRNEESER CLOTH SET GUIDE, R: HORIZONTAL

63 S42143200 1|4 PLATE SPRING

64 060300416 2|27 M3X4 SCREW BIND M3X4

65 060400416 2|92 4T M4x4 SCREW, BIND M4X4

66 025040236 2| B M4 WASHER PLAIN M 4

67 SA7738001 1| EHH | PRESSER PLATE |

68 004400803 2|#24T M4x8 SCREW, FLAT M4X8

69 S04897000 2| kttE 4 PLUG 4

70 SA7875001 181284 VALVE UNIT SET

71 SA7876001 1|/@1714E VALVE UNIT ASSY

72 S$39115100 2|17 vQz2151-5 VALVE, VQZ2151-5

73 140682001 1 HE 2 SILENCER

74 153274001 2| 118 CAP, 1/8

75 S01542100 1| EE#Zk 61 ELBOW UNION 61

76 S$39116100 1|18 VQZ2151S-5 VALVE VQZ21518-5

77 S42148101 1| &R %R VALVE SETTING PLATE

78 018503036 2| #2448 M5X30 BOLT SOCKET M5X30

79 028050246 2[ERE 25 WASHER SPRING 2-5

80 032422003 2| AR BZET M4.1X20 WOOD SCREW, ROUND 2 M4.1X20

81 SA7822001 1|80 )4E B & INDEXER VALVE HARNESS

82 S42150100 1|5 EE 4X2.5-50 AIR TUBE, 4X2.5-50 L=1500

83 S42151100 1| ZREE 4X2.5-51 AIR TUBE, 4X2.5-51 L=1500

84 S42152100 1|5 EE 4X2.5-52 AIR TUBE, 4X2.5-52 L=1550

85 S42153000 1| ERIEE 4X2.5-53 AIR TUBE, 4X2.5-53 L=1900

86 S41442000 1| KEE 6X4-28 AIR TUBE, 6X4-28

87 S04557000 | 12|m 43k PLTIM BAND PLT1M

88 S00480000 AL E S CORD HOLDER 5N

89 525567000 1|k #8 CORD HOLDER #8

90 062401016 2|82 4T M4X10 SCREW PAN M4X10

91 SA7832101 1|i@ % HAMMER VALVE CONNECT HARNESS

92 SA7878001 1| =S E 8x5-100 AIR TUBE 8X5-100

93 SA7877001 1|3%E#E & KQ2T08-06 UNION KQ2T08-06
<kRERT> <For standard size>

94 SA7736001 1 ETmEREL FEED BASE L

95 SA7737001 1ZEHEER FEED BASE R

96 S42137001 1|3 CLOTH FEED BAR
<kR~H> <For large size>

97 SA8227001 1|35 % B FE L-6H FEED BASE L-6H

98 SA8228001 1|35 % & FE L-6H FEED BASE R-6H

99 S46795001 1|3% % #F 6H CLOTH FEED BAR 6H

100 S46798001 13EmEM CLOTH FEED PLATE, M

101 003300812 2|82 4T M3X8 SCREW, FLAT M3X8
<k 4> <Option parts>

102 S43810001 13ETmHFF CLOTH FEED BAR, F

106




Z . M4 / Accessories

\
|
o
N 5 |
g |
©
Q
5 | 2
g RcR m_ 2 % 58
b § - v Y
I== ﬁ_f " )
vV S

T

A
ALY

N
T
(3p]
<r

W

107




Z. M1 / Accessories

SRE | SmARS | HE EFEAR NAME OF PARTS RM

1 SA5568001 1| F & THREAD SPOOL PIN

2 021500216 1A fAEE M5 NUT 2 M5

3 S07558409 1|4 %248 ¥ 3DRTHF COTTON STAND ASSY 3DRTHF

4 S$51283001 3| SPOOL STAND BASE

5 150182000 3&FB ik SPOOL MAT

6 $51282101 3| ki ag 5 SPOOL CUSHION

7 S04109001 13T &4 AT THREAD GUIDE SUPPORT BAR

8 142997001 133445 3 THREAD GUIDE, 3

9 150206002 1|8 16 WASHER PLAIN 16

10 SAB6629001 1|42 8 M16 NUT M16

11 150174000 1&EZEEE COLUMN CAP

12 S01005000 2 E RUBBER WASHER

13 S02747101 1|38 SPRING

14 150172003 &R TEE COLUMN PIPE

15 150174000 1EEZEEE COLUMN CAP

16 156112003 1| &5E#ED COLUMN PIPE D

17 150207001 1| RETEE COLUMN PIPE W/SCREW

18 150206000 1|8 16 WASHER PLAIN 16

19 SAB606001 EES3:33 COLUMN JOINT

20 150179002 3|k B SPOOL SHAFT B

21 028050244 3[R E 2-5 WASHER SPRING 2-5

22 021500104 3[4Z & M5 NUT 1 M5

23 150188009 1 TIFEEETIER A SPOOL HOLDER SUPPORT, A

24 SAB6610001 1335 3 SPOOL HOLDER 3

25 SA6610001 153420 3 SPOOL HOLDER 3

26 150183000 JikEE THREAD HANGER BASE

27 142990001 i L btk THREAD BUSH

28 SAB6609001 2[id&ZELL SPOOL HOLDER SUPPORTER

29 SAB6615001 1% S mEe THREAD GUIDE HOLDER

30 138843001 1|&EESE JOINT

31 021500104 2|82 8 M5 NUT 1 M5

32 062061604 2|42 4T M6X16 SCREW PAN M6X16

33 062501404 2|42 4T M5X14 SCREW PAN M5X14

34 014060632 2| B E 42 4T M6X6 SET SCREW SOCKET (CP) M6X6

35 021500104 14828 M5 NUT 1 M5

36 S$37037001 1|92 £T M5X32 SCREW PAN (S/P WASHER) M5X32

37 062061004 1|82 4T M6X10 SCREW PAN M6X10

38 021500104 1|92 8 M5 NUT 1 M5

39 031452204 1|[&] Sk AR §T M4.5X22 WOOD SCREW ROUND M4.5%22

40 062501004 119247 M5X10 SCREW PAN M5X10

41 SA7037001 11588 THREADER

42 149796001 1M e AIR HOSE, W/CONNECTOR
<A FhELI> <Except for China>
<EEWWRE N $t DO x 558> <Schmetz DO x 558>
<A F-00>#100 <For -00>#100

43 SA1741016 1|#LEHE S35133(104%) NEEDLE 10PIECE ASSY, $35133
<AF-01>#90 <For -01>#90

43 SA1741014 1|#LEH4E S35133(104%) NEEDLE 10PIECE ASSY, $35133
<A F-02>#110 <For -02>#110

43 SA1741018 1|#LEH4E S$35133(104%) NEEDLE 10PIECE ASSY, $35133
<AFHhE> <For China>
<R HL$E DO x 558-NY2> <Organ Needle DO x 558-NY2>
<HF-00>#100 <For -00>#100

43 SA4858016 1|#LET4H SA4857(44X) NEEDLE 4PIECE ASSY, SA4857
<HF-01>#90 <For -01>#90

43 SA4858014 1|#LEHE SA4857(441) NEEDLE 4PIECE ASSY, SA4857
<HF-02>#110 <For -02>#110

43 SA4858018 1|#1$H4H SA4857(4#%) NEEDLE 4PIECE ASSY, SA4857

108




Z . B4 / Accessories

41
66

T

A
WAL

_
_
\

< ik / Option parts >

109




Z. M4 1 Accessories

SRS | SRS e EET AR NAME OF PARTS RM
44 118837001 1| F 3.4X70 SCREW-DRIVER, 3.4X70
45 101572102 1|#8F 5.5X190 SCREW-DRIVER 5.5X190
46 114483002 1A OILER ASSY
47 117466000 1|18E8F PINCETTE
48 S55663001 1A OIL TANK ASSY
49 SA3950001 11E/RF SOCKET WRENCH
50 SA4103001 1|3 ERWE4E 44 D EYE GUARD SET, D
62 062400616 2|42 $T M4X6 SCREW PAN M4X6
63 026040136 2| E#E s4 WASHER PLAIN S 4
64 SA7038001 2|54 4 PIN 4
65 158581000 1|e8 2% 3k 24N CORD HOLDER, 24N
66 S$11817000 1|4 3 NK-18N CLAMP, NK-18N
67 032461606 2| AR B2 4T M4.5X16 WOOD SCREW ROUND 2 M4.5X16
68 S04557000 1|2 3% PLTIM BAND, PLT1M
87 SA8829001 1| T H04E POSITIONING GAUGE ASSY
88 SA8828001 1| EALH POSITIONING GAUGE
89 062300616 1|42 £T M3X6 SCREW PAN M3X6
90 SA9177001 1|1 RBEAN DUST BAG ASSY
91 SA9178001 1|16 RBE DUST BAG
92 SA9179001 1|44 HOOK

<A FHIBk#> <For treadle>
69 133740006 3|42 48 M6X70 BOLT SQUARE M6X70
70 021060106 3|92 M6 NUT 1 M6
71 025060236 3[FHE M6 WASHER PLAIN M 6
72 028060246 JpaELE 2-6 WASHER SPRING 2-6
<% &> <Option parts>
73 SA7127101 1NEENEEH SUBMERGE SET
74 SA7128001 2| B4 EER ANGLE L
75 133740006 | 10|44 M6X70 BOLT SQUARE M6X70
76 025060236 | 10| M6 WASHER PLAIN M 6
77 028060246 | 103 2-6 WASHER SPRING 2-6
78 021060106 | 10|42 M6 NUT 1 M6
79 SA7129001 4| EHR A TR BED SUPPORT PLATE P
80 119755001 4|42+ M6X60 BOLT, M6X60
81 159458009 | 12| RUBBER SHEET
82 025060336 4| ME L6 WASHER PLAIN L 6
83 021060106 4|42 M6 NUT 1 M6
84 S42445001 | 16|82 M8X25 BOLT SOCKET (S/P WASHER)M8X25
85 SA2929001 4|11 E 125 RUBBER CAP, 12.5
86 S55477001 3[HE 4 (75 ) M6X16 BOLT SOCKET (S/P WASHER)M6X16

110




Sp . FRMEEERE— 3% / Different parts list

-00 # A& AT AT LA 222210 - 50mm
01 MABRT AT AR 2210 - 42mm

10 to 50 mm are available for -00 specification.
10 to 42 mm are available for -01 specification.

E# X | Work clamp

111

(L) S37679-001 S37677-101 SA5245-101 SA7086-001 SA7537-001
(R) $37680-001 S37678-101 SA5244-101 SA7091-001 SA7536-001
<50mm > <50mm > <32mm > <42mm > <42mm >
S35455-201 S39929-101 S35197-101 S39931-101
(-00--01)
S35454-201 S39930-101 S35198-101 S$39932-101
<10-18mm > <18-22mm > <22-26mm > < 26-30mm >
SA7087-001 SA7090-001 SA6742-001 SA7088-001 SA7089-001
SA7092-001 SA7095-001 SA6732-001 SA7093-001 SA7094-001
<14-22mm > <18-26mm > < 22-30mm > <26-34mm > <34-42mm >
(-02)
S43408-001 S43410-001
S43409-001 S43411-001
L3W <22-26mm > | L4W <26-30mm >
< BTFEEF#IFL / For waist belt presser >




Sp . " RIMIEZEHF— Y33k / Different parts list

-00 R4& BT 42mm F1 50mm BT LU 18 Fl % 3t

-01 Mg R REERFEE42mm
£t4R / Needle plate |

Only 42 mm is available for -01 specification.

Both 42 mm and 50 mm are available for -00 specification.

K& iETE M4 / Hammer : Standard parts

(L) S37683-101(L-50) S37681-101(SL-50) SA5672-001(L-42) SA7534-001
(R) S37684-101(R-50) S37682-101(SR-50) SA5673-001(R-42) SA7535-001
<50mm > <42mm > <42mm >
o|il Jile
(-00--01) i !
off |l
(L) SA7097-001 SA7100-001
(R) SA7102-001 SA7105-001
<14-22mm > <18-26mm >
@ ~ N
©)
(02) SA6741-001 SA7098-001 SA7099-001
SA6731-001 SA7103-001 SA7104-001
<22-30mm > <26-34mm > <34-42mm >
S -
@ @ .""
©)
© ©
©)
=4 | Hammer |
R~/ Size (mm) 10 12 14 16
EHHFES/ Code | S37211-001 | S37210-001 | S37209-001 | S37208-001
00--01) R~/ Size (mm) 18 20 22 24 —
’ THERFS/ Code | S37194-001 | S35092-001 | S37195-001 | S37196-001
R~I/ Size (mm) 26 28 30 32 \_
(-02) ["E#meEFE=S/ Code | S37197-001 | S37198-001 | S37199-001 | S37200-001
L2634 [ Rt/ Size (mm) 34 36 38 42
L3442 ["=mume/ Code | S37201-001 | S37202-001 | S35093-001 | SA7106-001
Rt/ Size (mm) 50
THERFS/ Code | S35479-001
R~/ Size (mm) S10 S12 S14 S16
(-02) | EE@#EFS/Code | S37701-001 | S37702-001 | S37703-001 | $37704-001
L1422 R=t/ Size (mm) S18 S20 S22 S24
L1826 | Z@#F=/Code | S37705-001 | S37706-001 | S37707-001 | S37708-001
L2230 | Rst/Size (mm) S26 528
THMEFES/ Code | S37709-001 | S42053-001

#&EZ &4 | Preinstalled parts Fi# Z&BH | Accessory parts
(-00,01) 22 S37195-001 30 S37199-001
(-02) L1826 S20 S37706-001 S24 S37708-001
L2230 S24 S37708-001 S28 S42053-001

112




Sp . FRIMIEF &4 — 33k / Different parts list

Y171 | Knife |

113

S35438-201 S35436-201 S35481-201 S35483-201 S35409-101(S)
<50mm > <50mm > <50mm > <50mm > <50mm >
2.8
1) Y ' [
R o :
SA6806-101 SA7109-101
<42mm > <42mm > <42mm > <42mm > <42mm >
<42mm >
8215 | Throat plate
SA7546-001 SA7065-001 SA7567-001
5 6.5
(-00--01)
S37752-001 SA7568-001
- 6 - 6.5
(-02)




NOTES

Dealer:

Q °
“text

114






